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In-Band Emissions

Test Result

TestMode Antenna | Freq(MHz) Result Limit Verdict
Ant8 5955 See test graph See test graph PASS

Ant10 5955 See test graph See test graph PASS

Ant8 6195 See test graph See test graph PASS

Ant10 6195 See test graph See test graph PASS

Ant8 6415 See test graph See test graph PASS

Ant10 6415 See test graph See test graph PASS

Ant8 6435 See test graph See test graph PASS

Ant10 6435 See test graph See test graph PASS

Ant8 6475 See test graph See test graph PASS

Ant10 6475 See test graph See test graph PASS

Ant8 6515 See test graph See test graph PASS

Ant10 6515 See test graph See test graph PASS

Ant8 6535 See test graph See test graph PASS

11A-CDD Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS

Ant10 6695 See test graph See test graph PASS

Ant8 6855 See test graph See test graph PASS

Ant10 6855 See test graph See test graph PASS

Ant8 6875 See test graph See test graph PASS

Ant10 6875 See test graph See test graph PASS

Ant8 6895 See test graph See test graph PASS

Ant10 6895 See test graph See test graph PASS

Ant8 6995 See test graph See test graph PASS

Ant10 6995 See test graph See test graph PASS

Ant8 7095 See test graph See test graph PASS

Ant10 7095 See test graph See test graph PASS

Ant8 7115 See test graph See test graph PASS

Ant10 7115 See test graph See test graph PASS

Ant8 5955 See test graph See test graph PASS

Ant10 5955 See test graph See test graph PASS

Ant8 6195 See test graph See test graph PASS

Ant10 6195 See test graph See test graph PASS

11A)-(828I,\\/I/|IMO Ant8 6415 See test graph See test graph PASS
Ant10 6415 See test graph See test graph PASS

Ant8 6435 See test graph See test graph PASS

Ant10 6435 See test graph See test graph PASS

Ant8 6475 See test graph See test graph PASS

1 A2-189 of 405

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number



samranss. FCC RF Test Report Report No. : FR460508H
Ant10 6475 See test graph See test graph PASS
Ant8 6515 See test graph See test graph PASS
Ant10 6515 See test graph See test graph PASS
Ant8 6535 See test graph See test graph PASS
Ant10 6535 See test graph See test graph PASS
Ant8 6695 See test graph See test graph PASS
Ant10 6695 See test graph See test graph PASS
Ant8 6855 See test graph See test graph PASS
Ant10 6855 See test graph See test graph PASS
Ant8 6875 See test graph See test graph PASS
Ant10 6875 See test graph See test graph PASS
Ant8 6895 See test graph See test graph PASS
Ant10 6895 See test graph See test graph PASS
Ant8 6995 See test graph See test graph PASS
Ant10 6995 See test graph See test graph PASS
Ant8 7095 See test graph See test graph PASS
Ant10 7095 See test graph See test graph PASS
Ant8 7115 See test graph See test graph PASS
Ant10 7115 See test graph See test graph PASS
Ant8 5965 See test graph See test graph PASS
Ant10 5965 See test graph See test graph PASS
Ant8 6205 See test graph See test graph PASS
Ant10 6205 See test graph See test graph PASS
Ant8 6405 See test graph See test graph PASS
Ant10 6405 See test graph See test graph PASS
Ant8 6445 See test graph See test graph PASS
Ant10 6445 See test graph See test graph PASS
Ant8 6485 See test graph See test graph PASS
Ant10 6485 See test graph See test graph PASS
Ant8 6525 See test graph See test graph PASS
11A)_(;'BI\I\:IMO Ant10 6525 See test graph See test graph PASS
Ant8 6565 See test graph See test graph PASS
Ant10 6565 See test graph See test graph PASS
Ant8 6685 See test graph See test graph PASS
Ant10 6685 See test graph See test graph PASS
Ant8 6845 See test graph See test graph PASS
Ant10 6845 See test graph See test graph PASS
Ant8 6885 See test graph See test graph PASS
Ant10 6885 See test graph See test graph PASS
Ant8 6925 See test graph See test graph PASS
Ant10 6925 See test graph See test graph PASS
Ant8 7005 See test graph See test graph PASS

1 A2-190 of 405

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number



samranss. FCC RF Test Report Report No. : FR460508H

Ant10 7005 See test graph See test graph PASS

Ant8 7085 See test graph See test graph PASS

Ant10 7085 See test graph See test graph PASS

Ant8 5985 See test graph See test graph PASS

Ant10 5985 See test graph See test graph PASS

Ant8 6225 See test graph See test graph PASS

Ant10 6225 See test graph See test graph PASS

Ant8 6385 See test graph See test graph PASS

Ant10 6385 See test graph See test graph PASS

Ant8 6465 See test graph See test graph PASS

Ant10 6465 See test graph See test graph PASS

Ant8 6545 See test graph See test graph PASS

Ant10 6545 See test graph See test graph PASS

11AX80MIMO Ant8 6625 See test graph See test graph PASS
-SDM Ant10 6625 See test graph See test graph PASS
Ant8 6705 See test graph See test graph PASS

Ant10 6705 See test graph See test graph PASS

Ant8 6785 See test graph See test graph PASS

Ant10 6785 See test graph See test graph PASS

Ant8 6865 See test graph See test graph PASS

Ant10 6865 See test graph See test graph PASS

Ant8 6945 See test graph See test graph PASS

Ant10 6945 See test graph See test graph PASS

Ant8 7025 See test graph See test graph PASS

Ant10 7025 See test graph See test graph PASS

Ant8 6025 See test graph See test graph PASS

Ant10 6025 See test graph See test graph PASS

Ant8 6185 See test graph See test graph PASS

Ant10 6185 See test graph See test graph PASS

Ant8 6345 See test graph See test graph PASS

Ant10 6345 See test graph See test graph PASS
11AX160MIMO Ant8 6505 See test graph See test graph PASS
-SDM Ant10 6505 See test graph See test graph PASS
Ant8 6665 See test graph See test graph PASS

Ant10 6665 See test graph See test graph PASS

Ant8 6825 See test graph See test graph PASS

Ant10 6825 See test graph See test graph PASS

Ant8 6985 See test graph See test graph PASS

Ant10 6985 See test graph See test graph PASS
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SPORTON LAB.
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Test Graphs

11A-CDD_Ant8_5955
Spectrum u‘f
Ref Level 15.00 dBm Offset 25.07 dB Mode Sweep
Count 100/100
@ 1Rm View
10 ghifit ¢heck PAES
P<200
0dem
-10d
-20 d —1\
-30d \
-40 dem
-50 dem / \
-60 dem \‘_‘-‘%
-70d
-80 d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.53 dBm RBW 200.000 kHz
Range Low \ Range Up RBW | Freguency | Power Abs | Power Rel | ALimit |
-50.000 MHz -28,370 MHz | 200.000 kHz 5.91223 GHz -65.57 dBm -53.05 dB -13.05 dB
-28.370 MHz -18.910 MHz | 200.000 kHz 5.92665 GHz -66.16 dBm -53.63 dB -13.65 dB
-18.910 MHz -10,460 MHz | 200,000 kHz 5.94453 GHz -46.07 dBm -33.54 dB -13.53 dB
-10.460 MHz -9.460 MHz | 200,000 kHz 5.94455 GHz -46.14 dBm -33.62 dB -13.72.dB
9.460 MHz 10,460 MHz | 200.000 kHz 5.96546 GHz -46.72 dBm -34.20 dB -14.30 dB
10.460 MHz 18,910 MHz 200.000 kHz 5.96549 GHz -46.56 dBm -34.03 dB -14.00 d&
18.910 MHz 28.370 MHz 200.000 kHz 5.98311 GHz -66.10 dBm -53.58 dB -13.91 dB
28.370 MHz 50.000 MHz 200.000 kHz 5.98550 GHz -65.72 dBm -53.20 dB -13.20 dB
i J i
Date: 11.AUG.2024 17:46:38
11A-CDD_Ant10_5955
Spectrum
Ref Level 15.00 dBm Offset 25.25 dB Mode Sweep
Count 100/100
@ 1Rm View
10 dbfpait ¢heck PARS
P<200
0dem
-10d
-20d f‘ “]l
-30 dBm / / \ \
-40 dém —
-50 dBrm / \
-60 dBm
-70d
-80 d
CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -12.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  Alimit
-50.000 MHz -28.730 MHz 200.000 kHz 5.90747 GHz -65.26 dBm -52,59 dB -12.59 d&
-28.730 MHz -19.150 MHz | 200.000 kHz 5.92629 GHz -66.05 dBm -53.39 dB -13.40 dB
-19.150 MHz -10.580 MHz | 200.000 kHz 5.94440 GHz -46.72 dBm -34.06 dB -14.03 dB
-10.580 MHz -9.580 MHz | 200.000 kHz 5.94443 GHz -47.13 dBm -34.47 dB -14.57 dB
9.580 MHz 10,580 MHz | 200,000 kHz 5.96558 GHz -47.25 dBm -34.59 dB -14.69 db
10.580 MHz 19,150 MHz | 200,000 kHz 5.96561 GHz -47.47 dBm -34.81de -14.78 dB
19.150 MHz 28,730 MHz | 200.000 kHz 5.98369 GHz -66.26 dBm -53.60 dB -13.66 dB
28,730 MHz 50,000 MHz 200.000 kHz 5.98846 GHz -65.70 dBm -53.04 dB -13.04 dB
J1 J (]
Date: 11.AUG.2024 17.47:34
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11A-CDD_Ant8_6195

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.54 dB

Mode Sweep

@ 1Rm View

10 gbifit ¢heck

PARS

P<200

-10 dem

-20 dem

-30 dem

-40 di

-50 di

-60 di

™
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-70 dem

-0 dem

CF 6.195 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -13.81 dBm

RBW 200.000 kHz

Date: 11.AUG.2024 17:49:25

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.730 MHz 200.000 kHz 6.15530 GHz -66.09 dBm -52.28 dB -12.28 dB
-28.730 MHz -19.150 MHz 200.000 kHz 6.16628 GHz -66.62 dBm -52.81 dB -12.81 dB
-19.150 MHz -10.580 MHz 200.000 kHz 6.18442 GHz -48.05 dBm -34.24 dB -14.23 dB
-10.580 MHz -9.580 MHz 200.000 kHz 6.18443 GHz -48.12 dBm -34.31 dB -14.41 dB

9.580 MHz 10,580 MHz 200.000 kHz 6.20557 GHz -49.23 dBm -35.42 dB -15.52 dB
10,580 MHz 19,150 MHz 200.000 kHz 6.20560 GHz -49.13 dBm -35.32 dB -15.31 dB
19,150 MHz 28,730 MHz 200.000 kHz 6.22373 GHz -66.18 dBm -52.37 dB -12.38 dB
28,730 MHz 50,000 MHz 200.000 kHz 6.22482 GHz -65.53 dBm -51.72 dB -11.72 dB

—
X ) =

11A-CDD_Ant10_6195

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.55 dB

Mode Sweep

@® 1Rm View

10 ghifit ¢heck
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P<200
0dBm
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-30 dBm

-40d
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-60 dBm
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-70 dém

-30 dém

CF 6.195 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.48 dBm

RBW 200.000 kHz

Date: 11.AUG.2024 17:50:09

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.800 MHz | _200.000 kHz 6.15144 GHz -66.14 dBm 5166 dB 1166 db
-28.800 MHz -19.200 MHz | 200.000 kHz 6.16627 GHz -66.78 dBm 5231 dB -12.39 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 6.18440 GHz -48,81 dBm 3433 dB 1433 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.18440 GHz -48,87 dBm 34,30 dB -14.49 dB

9.600 MHz 10.600 MHz | 200.000 kHz 6.20560 GHz -49.75 dBm 3527 dB -15.37 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.20564 GHz -49.69 dBm 3521 dB -15.18 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.22379 GHz -66.27 dBm 51,80 dB -11.82 dB
28,800 MHz 50.000 MHz | 200.000 kHz 6.22447 GHz -65.58 dBm 51.11dB -11.11dB

—
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11A-CDD_Ant8_6415

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.88 dB Mode Sweep

@ 1Rm View

10 gbifit ¢heck
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-70 dem
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CF 6.415 GHz
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.40 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.940 MHz 200.000 kHz 6.37393 GHz -64.74 dBm -50.34 dB -10.34 dB
-28.940 MHz -19.290 MHz 200.000 kHz 6.38609 GHz -65.34 dBm -50.93 dB -10.96 dB
-19.290 MHz -10.650 MHz 200.000 kHz 6.40425 GHz -49.55 dBm -35.15 dB -15.05 dB
-10.650 MHz -9.650 MHz 200.000 kHz 6.40436 GHz -49.44 dBm -35.03 dB -15.13 dB
9.650 MHz 10,650 MHz 200.000 kHz 6.42565 GHz -50.02 dBm -35.62 dB -15.72 dB
10.650 MHz 19,290 MHz 200.000 kHz 6.42565 GHz -50.13 dBm -35.72 dB -15.72 dB
19,290 MHz 28,940 MHz 200.000 kHz 6.44394 GHz -65.35 dBm -50.95 dB -10.96 dB
28,940 MHz 50,000 MHz 200.000 kHz 6.44825 GHz -64.68 dBm -50.28 dB -10.28 dB
—

1

Date: 11.AUG.2024 18:16:07

11A-CDD_Ant10_6415

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.89 dB Mode Sweep

@® 1Rm View

10 ghifit ¢heck
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P<200
0dBm
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-20 dBm

-30 dBm

-40d

-50 d

-60 dBm

M
P

-70 dem

-30 dém

CF 6.415 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -15.38 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -28.880 MHz | 200.000 kHz 6.38060 GHz -64.79 dBm -49.40 dB -5.40 dB
-28.880 MHz -19.250 MHz | 200.000 kHz 6.38614 GHz -65.49 dBm 50.11 dB -10.13 dB
-19.250 MHz 10,630 MHz | 200.000 kHz 6.40434 GHz -50.27 dBm 34.89 dB -14.86 dB
-10.630 MHz 9,630 MHz | 200.000 kHz 6.40437 GHz -50.37 dBm 34.98 dB -15.08 dB
9.630 MHz 10.630 MHz | 200.000 kHz 6.42563 GHz -50.66 dBm -35.27 dB -15.37 dB
10.630 MHz 19.250 MHz | 200.000 kHz 6.42567 GHz -50.69 dBm -35.31dB -15.27 dB
19.250 MHz 28,880 MHz | 200.000 kHz 6.44379 GHz -65.33 dBm -49.94 db -10.06 dB
28,880 MHz 50.000 MHz | 200.000 kHz 6.45704 GHz -64.60 dBm -49.22 dB -9.22 dB
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11A-CDD_Ant8_6435

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset

25.87 dB Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -12.16 dBm

RBW 200.000 kHz

Date: 11.AUG.2024 18:21:38

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.520 MHz 200.000 kHz 6.40179 GHz -64.55 dBm -52,39 dB -12.39 dB
-28.520 MHz -19.010 MHz 200.000 kHz 6.40672 GHz -64.85 dBm -52.69 dB -12.99 dB
-19.010 MHz -10.510 MHz 200.000 kHz 6.42444 GHz -46.32 dBm -34.15 dB -14.11 dB
-10.510 MHz -9.510 MHz 200.000 kHz 6.42450 GHz -46.10 dBm -33.94 dB -14.04 dB

9.510 MHz 10,510 MHz 200.000 kHz 6.44550 GHz -47.02 dBm -34.66 dB -14.96 dB
10.510 MHz 19.010 MHz 200.000 kHz 6.44552 GHz -46.79 dBm -34.63 dB -14.62 dB
19.010 MHz 28,520 MHz 200.000 kHz 6.46352 GHz -65.16 dBm -53.00 dB -13.01 dB
28,520 MHz 50,000 MHz 200.000 kHz 6.48305 GHz -64.69 dBm -52.53 dB -12.53 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.94 dB

Mode Sweep

@® 1Rm View
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-30 dém

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 18:22:22

Peak Power -12.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.800 MHz | 200.000 kHz 6.40491 GHz -64.38 dBm 51.46 db -11.46 dB
-28.800 MHz -19.200 MHz | 200.000 kHz 6.40624 GHz -64.87 dBm 51.95 dB -12.00 dB
-19.200 MHz 10,600 MHz | 200.000 kHz 6.42440 GHz -47.20 dBm 34.29dB -14.28 dB
-10.600 MHz 9,600 MHz | 200.000 kHz 6.42441 GHz -47.49 dBm 34.57 dB -14.67 dB
9.600 MHz 10.600 MHz | 200.000 kHz 6.44559 GHz -47.95 dBm -35.04 dB -15.14 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.44562 GHz -47.52 dBm -34.60 dB -14.59 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.46354 GHz -65.07 dBm -52.15 db -12.47 dB
28.800 MHz 50.000 MHz | 200.000 kHz 6.46645 GHz -64.62 dBm -51.70 dB -11.70 dB
—
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11A-CDD_Ant8_6475
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Ref Level 15.00 dBm
Count 100/100

Offset
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@ 1Rm View
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Spectrum Emission Mask
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Peak Power -11.97 dBm

RBW 200.000 kHz

Date: 11.AUG.2024 18:27:16

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.800 MHz 200.000 kHz 6.43765 GHz -64.49 dBm -52.53 dB -12.53 dB
-28.800 MHz -19.200 MHz 200.000 kHz 6.44630 GHz -64.87 dBm -52.90 dB -13.02 dB
-19.200 MHz -10.600 MHz 200.000 kHz 6.46435 GHz -46.60 dBm -34.63 dB -14.58 dB
-10.600 MHz -9.600 MHz 200.000 kHz 6.46441 GHz -46.56 dBm -34.59 dB -14.69 dB

9.600 MHz 10.600 MHz 200.000 kHz 6.48559 GHz -46.88 dBm -34.92 dB -15.02 dB
10,600 MHz 19,200 MHz 200.000 kHz 6.48562 GHz -47.00 dBm -35.04 dB -15.02 dB
19,200 MHz 28,800 MHz 200.000 kHz 6.50375 GHz -65.30 dBm -53.34 dB -13.41 dB
28,800 MHz 50,000 MHz 200.000 kHz 6.50524 GHz -64.72 dBm 2,75 dB -12.75 dB
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Ref Level 15.00 dBm
Count 100/100

Offset 25.62 dB

Mode Sweep

@® 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 18:28:00

Peak Power -12.86 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -29.090 MHz |_200.000 kHz 6.42539 GHz -64.97 dBm 52.11dB -12.11dB
-29.090 MHz -19.390 MHz | 200.000 kHz 6.44595 GHz -65.31 dBm 52,45 dB -12.50 dB
-19.390 MHz 10,700 MHz | 200.000 kHz 6.46428 GHz -48.20 dBm 35.34 dB -15.32 dB
-10.700 MHz -9.700 MHz | 200.000 kHz 6.46431 GHz -48.21 dBm 35.35 dB -15.45 dB
9.700 MHz 10.700 MHz | 200.000 kHz 6.48569 GHz -48.41 dBm -35.55 dB -15.65 dB
10.700 MHz 19.390 MHz | 200.000 kHz 6.48571 GHz -48.46 dBm -35.60 dB -15.60 dB
19,390 MHz 29.090 MHz | 200.000 kHz 6.50394 GHz -65.40 dBm -52.54 db -12.73 dB
29.090 MHz 50.000 MHz | 200.000 kHz 6.52008 GHz -65.06 dBm -52.20 db -12.20 dB
] ) (]
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11A-CDD_Ant8_6515

Spectrum

Date: 11.AUG.2024 18:29:28

Ref Level 15.00 dBm  Offset 25.90 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -12.57 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.650 MHz 200,000 kHz 6.46986 GHz -64.66 dBm -52,08 dB -12.08 d&
-28.650 MHz -19.100 MHz 200.000 kHz 6.48640 GHz -65.18 dBm -52,61 dB -12.67 d&
-19.100 MHz -10.550 MHz 200.000 kHz 6.50444 GHz -47.03 dBm -34.46 dB -14.45 d&
-10.550 MHz -9.550 MHz | 200.000 kHz 6.50446 GHz -46.97 dBm -34.39 dB -14.49 db
9.550 MHz 10,550 MHz | 200,000 kHz 6.52555 GHz -47 .44 dBm -34.87 dB -14.97 dB
10.550 MHz 19,100 MHz | 200.000 kHz 6.52556 GHz -47.30 dBm -34.73de -14.73 dB
19.100 MHz 28,650 MHz | 200.000 kHz 6.54364 GHz -65.21 dBm -52.64 dB -12.66 db
28.650 MHz 50,000 MHz | 200.000 kHz 6.55443 GHz -64.66 dBm -52,00 dB -12.09 dB
—
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Ref Level 15.00 dBm
Count 100/100

Offset 25.91 dB

Mode Sweep

@® 1Rm View

10 ghifit ¢heck

PA

P<200

0dBm

-10 dém

-20 dBm

-30 dBm

-40d

-50 d

-60 dBm

\

-70 dem

-30 dém

CF 6.515 GHz

10001 pts

Span 100.0 MHz
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11.AUG.2024 18:30:11

Peak Power -13.05 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.880 MHz | 200.000 kHz 6.47975 GHz -64.74 dBm 51.65 db -11.69 dB
-28.880 MHz -19.250 MHz | 200.000 kHz 6.48616 GHz -65.31 dBm -52.26 dB -12.31dB
-19.250 MHz 10,630 MHz | 200.000 kHz 6.50434 GHz -48.12 dBm 35.06 dB -15.03 dB
-10.630 MHz 9,630 MHz | 200.000 kHz 6.50438 GHz -47.95 dBm -34.90 dB -15.00 dB

9.630 MHz 10.630 MHz | 200.000 kHz 6.52562 GHz -47.97 dBm -34.92 dB -15.02 dB
10.630 MHz 19.250 MHz | 200.000 kHz 6.52569 GHz -48.04 dBm -34.99 dB -14.93 dB
19.250 MHz 28,880 MHz | 200.000 kHz 6.54375 GHz -65.18 dBm 52,12 dB -12.28 db
28,880 MHz 50.000 MHz | 200.000 kHz 6.54845 GHz -64.44 dBm -51.35 db -11.39 dB
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11A-CDD_Ant8_6535
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Ref Level 15.00 dBm
Count 100/100

Offset

2593 de Mode Sweep

@ 1Rm View
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Date: 11.AUG.2024 18:32:24

Peak Power -13.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -28.520 MHz 200.000 kHz 6.48824 GHz -64.74 dBm -51.72 dB -11.72 dB
-28.520 MHz -19.010 MHz 200.000 kHz 6.50669 GHz -64.93 dBm -51.91 dB -12.18 dB
-19.010 MHz -10.510 MHz 200.000 kHz 6.52448 GHz -46.70 dBm -33.68 dB -13.67 dB
-10.510 MHz -9.510 MHz 200.000 kHz 6.52449 GHz -46.82 dBm -33.80 dB -13.90 dB
9.510 MHz 10,510 MHz 200.000 kHz 6.54551 GHz -47.97 dBm -34.95 dB -15.05 dB
10.510 MHz 19.010 MHz 200.000 kHz 6.54555 GHz -47.95 dBm -34.93 dB -14.90 dB
19.010 MHz 28,520 MHz 200.000 kHz 6.56310 GHz -64.80 dBm -51.78 dB -12.31 dB
28,520 MHz 50,000 MHz 200.000 kHz 6.58221 GHz -64.63 dBm 1.61dB -11.61 dB
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Ref Level 15.00 dBm
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Date: 11.AUG.2024 18:33:10

Peak Power -14.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -29.010 MHz | 200.000 kHz 6.50186 GHz -64.73 dBm -50.32 dB -10.32 dB
-29.010 MHz -19.340 MHz | 200.000 kHz 6.50601 GHz -65.48 dBm 51.07 dB -11.08 dB
-19.340 MHz 10,670 MHz | 200.000 kHz 6.52430 GHz -49.42 dBm 35.01dB -14.98 dB
-10.670 MHz -9.670 MHz | 200.000 kHz 6.52433 GHz -49.31 dBm -34.90 dB -15.00 dB
9.670 MHz 10.670 MHz | 200.000 kHz 6.54567 GHz -50.00 dBm -35.59 dB -15.69 dB
10.670 MHz 19.340 MHz | 200.000 kHz 6.54569 GHz -49.87 dBm -35.46 dB -15.44 dB
19,340 MHz 29.010 MHz | 200.000 kHz 6.56394 GHz -65.39 dBm -50.98 db -11.06 dB
29.010 MHz 50.000 MHz | 200.000 kHz 6.56874 GHz -64.50 dBm -50.09 db -10.09 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11A-CDD_Ant8_6695

Date: 11.AUG.2024 18:34:52

Spectrum
Ref Level 15.00 dBm  Offset 25.63 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -14.50 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.520 MHz 200,000 kHz 6.65356 GHz -64.78 dBm -50,27 dB -10.27 d&
-28.520 MHz -19.010 MHz 200.000 kHz 6.66650 GHz -65.16 dBm -50.66 dB -10.69 d&
-19.010 MHz -10.510 MHz 200.000 kHz 6.68445 GHz -48.50 dBm -34.00 dB -13.96 d&
-10.510 MHz -9.510 MHz | 200.000 kHz 6.68450 GHz -48.59 dBm -34.08 dB -14.18 dB
9.510 MHz 10,510 MHz | 200,000 kHz 6.70551 GHz -49.19 dBm -34.69 dB -14.79 dB
10.510 MHz 19.010 MHz | 200.000 kHz 6.70556 GHz -49.21 dBm -34.70de -14.66 db
19.010 MHz 28,520 MHz | 200.000 kHz 6.72342 GHz -65.38 dBm -50.88 dB -11.01de
28.520 MHz 50,000 MHz | 200.000 kHz 6.73374 GHz -64.69 dBm -50.18 dB -10.19 dB
—
1 J (]
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Spectrum N
Ref Level 15.00 dBm  Offset 25.54 dB Mode Sweep
Count 100/100
@® 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -15.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28,590 MHz | 200,000 kHz 6.66524 GHz -64.86 dBm -49.70 dB -9.70 dB
-28.590 MHz -19.060 MHz | 200,000 kHz 6.66655 GHz -65.47 dBm -50.31 dB -10.48 dB
-19.060 MHz -10.530 MHz 200.000 kHz 6.68445 GHz -49.06 dBm -33.90 dB -13.88 dB
-10.530 MHz -9.530 MHz 200.000 kHz 6.68448 GHz -49.28 dBm -34.13 dB -14.23 dB
9.530 MHz 10.530 MHz 200.000 kHz 6.70553 GHz -49.45 dBm -34.29 dB -14.39 dB
10.530 MHz 19.060 MHz 200.000 kHz 6.70554 GHz -49.35 dBm -34.19 dB -14.19 dB
19.060 MHz 28,590 MHz | 200.000 kHz 6.72356 GHz -65.44 dBm -50.28 dB -10.33 dB
28.590 MHz 50,000 MHz | 200.000 kHz 6.74089 GHz -64.91 dBm -49.75 dB -9.75 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11A-CDD_Ant8_6855

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset

25,99 dB Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -13.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.440 MHz 200.000 kHz 6.81778 GHz -64.36 dBm -50.48 dB -10.48 dB
-28.440 MHz -18.960 MHz 200.000 kHz 6.82667 GHz -64.78 dBm -50.90 dB -11.04 dB
-18.960 MHz -10.480 MHz 200.000 kHz 6.84450 GHz -47.84 dBm -33.96 dB -13.94 dB
-10.480 MHz -9.480 MHz 200.000 kHz 6.84453 GHz -47.98 dBm -34.11 dB -14.21 dB
9.480 MHz 10,480 MHz 200.000 kHz 6.86548 GHz -48.53 dBm -34.66 dB -14.76 dB
10.480 MHz 18,960 MHz 200.000 kHz 6.86549 GHz -48.45 dBm -34.58 dB -14.58 dB
18,960 MHz 28,440 MHz 200.000 kHz 6.88339 GHz -64.63 dBm -50.76 dB -10.83 dB
28,440 MHz 50,000 MHz 200.000 kHz 6.88528 GHz -64.05 dBm 0.18 dB -10.18 dB

-

X ) =

Date: 11.AUG.2024 18:37:07
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.01 dB

Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.940 MHz | 200.000 kHz 6.82368 GHz -64.24 dBm -50.10 dB -10.10 dB
-28.940 MHz -19.290 MHz | 200.000 kHz 6.82607 GHz -64.76 dBm -50.62 dB -10.62 dB
-19.290 MHz 10,650 MHz | 200.000 kHz 6.84431 GHz -48.88 dBm 34.74dB -14.70 dB
-10.650 MHz 9,650 MHz | 200.000 kHz 6.84436 GHz -49.09 dBm 34.95 dB -15.05 dB
9.650 MHz 10.650 MHz | 200.000 kHz 6.86565 GHz -49.63 dBm -35.49 dB -15.59 dB
10.650 MHz 19.290 MHz | 200.000 kHz 6.86566 GHz -49.55 dBm -35.41 dB -15.41 dB
19.290 MHz 28,940 MHz | 200.000 kHz 6.88392 GHz -64.62 dBm -50.48 db -10.51 dB
28,940 MHz 50.000 MHz | 200.000 kHz 6.88911 GHz -64.12 dBm -49.98 db -9.98 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11A-CDD_Ant8_6875

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.22 dB

Mode Sweep

@ 1Rm View
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.64 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.880 MHz 200.000 kHz 6.84567 GHz -64.03 dBm -49,39 dB -9.39 dB
-28.880 MHz -19.250 MHz 200.000 kHz 6.84615 GHz -64.62 dBm -49.98 dB -10.01 dB
-19.250 MHz -10.630 MHz 200.000 kHz 6.86436 GHz -49.17 dBm -34.53 dB -14.51 dB
-10.630 MHz -9.630 MHz 200.000 kHz 6.86437 GHz -49.25 dBm -34.61 dB -14.71 dB
9.630 MHz 10.630 MHz 200.000 kHz 6.88563 GHz -49.86 dBrm -35.22 dB -15.32 dB
10.630 MHz 19,250 MHz 200.000 kHz 6.88567 GHz -48.77 dBm -35.13 dB -15.08 dB
19,250 MHz 28,880 MHz 200.000 kHz 6.90374 GHz -64.24 dBm -49.60 dB -9.78 dB
28,880 MHz 50,000 MHz 200.000 kHz 6.91066 GHz -63.74 dBm 9,10 dB -9.10 dB
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Date: 11.AUG.2024 18:44:49
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.11 dB

Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -15.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -28.590 MHz | 200.000 kHz 6.84208 GHz -64.10 dBm -49.00 dB -5.00 dB
-28.590 MHz -19.060 MHz | 200.000 kHz 6.84649 GHz -64.88 dBm -49.78 dB -9.88 db
-19.060 MHz -10,530 MHz | 200.000 kHz 6.86446 GHz -48.85 dBm 33.75dB -13.74 dB
-10.530 MHz 9,530 MHz | 200.000 kHz 6.86448 GHz -48.92 dBm 33.82dB -13.92 dB
9.530 MHz 10.530 MHz | 200.000 kHz 6.88553 GHz -49.55 dBm -34.45 dB -14.55 dB
10.530 MHz 19.060 MHz | 200.000 kHz 6.88553 GHz -49.56 dBm -34.46 dB -14.46 dB
19.060 MHz 28,590 MHz | 200.000 kHz 6.90350 GHz -64.36 dBm -49.26 dB -9.38 dBb
28,590 MHz 50.000 MHz | 200.000 kHz 6.90653 GHz -63.71 dBm -48.61 db -8.61 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11A-CDD_Ant8_6895

Spectrum
Ref Level 15.00 dBm  Offset 26.36 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -14.74 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.590 MHz 200,000 kHz 6.84757 GHz -63.80 dBm -49.06 dB -9.06 dB
-28.590 MHz -19.060 MHz 200.000 kHz 6.86643 GHz -64.35 dBm -49.61 dB -9.63 db
-19.060 MHz -10.530 MHz 200.000 kHz 6.88444 GHz -49.30 dBm -34.56 dB -14.53 db
-10.530 MHz -9.530 MHz | 200.000 kHz 6.88448 GHz -49.17 dBm -34.42 dB -14.52 d&
9.530 MHz 10,530 MHz | 200,000 kHz 6.90553 GHz -49.53 dBm -34.79 dB -14.89 db
10.530 MHz 19.060 MHz | 200.000 kHz 6.90555 GHz -49.49 dBm -34.75dB -14.74 dB
19.060 MHz 28,590 MHz | 200.000 kHz 6.92342 GHz -64.11 dBm -49.37 dB -9.59 db
28.590 MHz 50,000 MHz | 200.000 kHz 6.93804 GHz -63.51 dBm -48.77 dB -8.77 db
—
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Ref Level 15.00 dBm
Count 100/100
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@® 1Rm View

10 ghifit ¢heck

PARS

E‘i‘QDD
0dBm

-10 dém

-20 dBm

-30 dBm

-40d

-50 d

-60 dBm

-70 dem

-30 dém

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -14.89 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -28.650 MHz | 200.000 kHz 6.84938 GHz -63.95 dBm -49.07 db -5.07 dB
-28.650 MHz -19.100 MHz | 200.000 kHz 6.86641 GHz -64.30 dBm -49.42 dB -9.50 dB
-19.100 MHz 10,550 MHz | 200.000 kHz 6.88444 GHz -49.29 dBm 34.41de -14.40 dB
-10.550 MHz 9,550 MHz | 200.000 kHz 6.88445 GHz -49.47 dBm 34.58 dB -14.68 dB
9.550 MHz 10.550 MHz | 200.000 kHz 6.90555 GHz -49.59 dBm -34.70 dB -14.80 dB
10.550 MHz 19.100 MHz | 200.000 kHz 6.90557 GHz -49.61 dBm -34.72 dB -14.70 dB
19.100 MHz 28,650 MHz | 200.000 kHz 6.92357 GHz -64.42 dBm -49.54 db -9.64 dBb
28.650 MHz 50.000 MHz | 200.000 kHz 6.94480 GHz -63.60 dBm -48.72 dB -8.72 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11A-CDD_Ant8_6995

Spectrum
Ref Level 15.00 dBm  Offset 26.13 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -13.49 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.880 MHz 200,000 kHz 6.96213 GHz -63.40 dBm -49.90 dB -9.90 dB
-28.880 MHz -19.250 MHz 200.000 kHz 6.96619 GHz -64.44 dBm -50.95 dB -11.03 dB
-19.250 MHz -10.630 MHz 200.000 kHz 6.98436 GHz -49.93 dBm -36.43 dB -16.42 db
-10.630 MHz -9.630 MHz | 200.000 kHz 6.98438 GHz -50.26 dBm -36.76 dB -16.86 db
9.630 MHz 10.630 MHz | 200,000 kHz 7.00563 GHz -48.88 dBm -35.38 dB -15.48 db
10.630 MHz 19,250 MHz | 200.000 kHz 7.00564 GHz -48.99 dém -35.50 dB -15.49 db
19.250 MHz 28,880 MHz | 200.000 kHz 7.02388 GHz -67.14 dBm -53.65 dB -13.65 dB
28.880 MHz 50,000 MHz | 200.000 kHz 7.02717 GHz -66.38 dBm -52,88 dB -12.88 dB
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Spectrum Emission Mask Standard: None
Peak Power -14.55dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28,310 MHz | 200,000 kHz 6.95993 GHz -63.65 dBm -49.10 dB -9.10 dB
-28.310 MHz -18,870 MHz | 200,000 kHz 6.96669 GHz -64.31 dBm -49.76 dB -0.77 db
-18.870 MHz -10.440 MHz 200.000 kHz 6.98456 GHz -49.58 dBm -35.03 dB -15.03 dB
-10.440 MHz -9.440 MHz 200.000 kHz 6.98457 GHz -49.87 dBm -35.33 dB -15.43 dB
9.440 MHz 10.440 MHz 200.000 kHz 7.00543 GHz -48.43 dBm -33.88 dB -14.18 dB
10.440 MHz 18.870 MHz 200.000 kHz 7.00544 GHz -48.41 dBm -33.86 dB -13.86 dB
18.870 MHz 28,310 MHz | 200.000 kHz 7.02313 GHz -66.83 dBm -52,29 dB -12.52 dB
28.310 MHz 50,000 MHz | 200.000 kHz 7.02451 GHz -66.67 dBm -52,12 dB -12.12 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11A-CDD_Ant8_7095

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.33 dB Mode Sweep

@ 1Rm View
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CF 7.095 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -28.650 MHz 200.000 kHz 7.05460 GHz -66.53 dBm -52,39 dB -12.39 dB
-28.650 MHz -19.100 MHz 200.000 kHz 7.06643 GHz -67.23 dBm -53.09 dB -13.19 dB
-19.100 MHz -10.550 MHz 200.000 kHz 7.08444 GHz -48.39 dBm -34.25 dB -14.24 dB
-10.550 MHz -9.550 MHz 200.000 kHz 7.08446 GHz -48.36 dBm -34.23 dB -14.33 dB
9.550 MHz 10,550 MHz 200.000 kHz 7.10555 GHz -49.00 dBrm -34.66 dB -14.96 dB
10,550 MHz 19,100 MHz 200.000 kHz 7.10557 GHz -48.71 dBm -34.58 dB -14.56 dB
19,100 MHz 28,650 MHz 200.000 kHz 7.12364 GHz -68.18 dBm -54.05 dB -14.07 dB
28,650 MHz 50,000 MHz 200.000 kHz 7.12486 GHz -67.74 dBm -53.61 dB -13.61 dB
—
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Spectrum Emission Mask Standard: None

g
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Peak Power -14.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -28.800 MHz | 200.000 kHz 7.06061 GHz -66.54 dBm 52.01 db -12.01 dB
-28.800 MHz -19.200 MHz | 200.000 kHz 7.06637 GHz -66.96 dBm 52.43 dB -12.63 dB
-19.200 MHz 10,600 MHz | 200.000 kHz 7.08439 GHz -49.29 dBm 34.76 dB -14.75 dB
-10.600 MHz 9,600 MHz | 200.000 kHz 7.08441 GHz -49.11 dBm 34.58 dB -14.68 dB

9.600 MHz 10.600 MHz | 200.000 kHz 7.10560 GHz -49.75 dBm -35.22 dB -15.32 dB
10.600 MHz 19.200 MHz | 200.000 kHz 7.10564 GHz -49.60 dBm -35.07 dB -15.04 dB
19.200 MHz 28,800 MHz | 200.000 kHz 7.12368 GHz -68.16 dBm -53.63 db -13.79 dB
28.800 MHz 50.000 MHz | 200.000 kHz 7.12650 GHz -67.78 dBm -53.25 db -13.25 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11A-CDD_Ant8_7115

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.35 dB Mode Sweep
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Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -14.10 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -28.520 MHz 200.000 kHz 7.06688 GHz -66.72 dBm -52.62 dB -12.62 dB
-28.520 MHz -19.010 MHz 200.000 kHz 7.08652 GHz -67.33 dBm -53.23 dB -13.27 dB
-19.010 MHz -10.510 MHz 200.000 kHz 7.10449 GHz -48.04 dBm -33.94 dB -13.94 dB
-10.510 MHz -9.510 MHz 200.000 kHz 7.10450 GHz -48.18 dBm -34.08 dB -14.18 dB
9.510 MHz 10,510 MHz 200.000 kHz 7.12551 GHz -48.88 dBm -34.77 dB -14.87 dB
10.510 MHz 19.010 MHz 200.000 kHz 7.12553 GHz -48.55 dBm -34.45 dB -14.43 dB
19.010 MHz 28,520 MHz 200.000 kHz 7.14344 GHz -68.26 dBm -54.16 dB -14.27 dB
28,520 MHz 50,000 MHz 200.000 kHz 7.15152 GHz -67.97 dBm -53.87 dB -13.87 dB
—

1 J

Date: 11.AUG.2024 18:53:04

11A-CDD_Ant10_7115

Spectrum
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Spectrum Emission Mask Standard: None
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Peak Power -15.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -28.440 MHz | 200.000 kHz 7.08275 GHz -66.70 dBm 51.56 dB -11.56 dB
-28.440 MHz -18.960 MHz | 200.000 kHz 7.08671 GHz -67.32 dBm 52.18 dB -12.38 dB
-18.960 MHz 10,480 MHz | 200.000 kHz 7.10447 GHz -48.68 dBm 33.54dB -13.49 db
-10.480 MHz -9.480 MHz | 200.000 kHz 7.10453 GHz -48.83 dBm 33.69 dB -13.79 dB

9.480 MHz 10.480 MHz | 200.000 kHz 7.12548 GHz -49.45 dBm -34.31dB -14.41 dB
10.480 MHz 18.960 MHz | 200.000 kHz 7.12551 GHz -49.01 dBm -33.87 dB -13.85 dB
18.960 MHz 28,440 MHz | 200.000 kHz 7.14336 GHz -68.44 dBm -53.30 dB -13.41 dB
28.440 MHz 50.000 MHz | 200.000 kHz 7.14546 GHz -68.12 dBm -52.98 db -12.98 dB

] ) (]

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 A2-205 of 405



FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_5955

Spectrum
Ref Level 15.00 dBm  Offset 25.07 dB Mode Sweep
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CF 5.955 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.880 MHz 200,000 kHz 5.91719 GHz -65.07 dBm -54.91 dB -14.91 dB
-31.880 MHz -21.250 MHz 200.000 kHz 5.92324 GHz -65.74 dBm -55.59 dB -15.72 dB
-21.250 MHz -11.630 MHz 200.000 kHz 5.94332 GHz -49.75 dBm -39.59 dB -19.56 d&
-11.630 MHz -10.630 MHz | 200,000 kHz 5.94339 GHz -50.13 dBm -39.97 dB -20.27 dé
10.630 MHz 11,630 MHz | 200,000 kHz 5.96662 GHz -50.69 dBm -40.53 dB -20.83 db
11.630 MHz 21,250 MHz | 200.000 kHz 5.96665 GHz -50.35 dBm -40.20 dB -20.19 dB
21.250 MHz 31,880 MHz | 200.000 kHz 5.98688 GHz -66.33 dBm -56.18 dB -16.18 dB
31.880 MHz 50,000 MHz | 200.000 kHz 5.99419 GHz -65.88 dBm -55.72 dB -15.72 dB
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Ref Level 15.00 dBm  Offset 25.25 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -9.87 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,370 MHz | 200,000 kHz 5.91285 GHz -65.23 dBm -55.37 dB -15.37 dB
-31.370 MHz -20,910 MHz | 200,000 kHz 5.92394 GHz -65.33 dBm -55.47 dB -15.82 dB
-20.910 MHz -11.460 MHz 200,000 kHz 5.94353 GHz -48.83 dBm -38.96 dB -18.96 dB
-11.460 MHz -10.460 MHz 200.000 kHz 5.94355 GHz -49.00 dBm -39.13 dB -19.23 dB
10.460 MHz 11.460 MHz 200.000 kHz 5.96645 GHz -49.18 dBm -39.32 dB -19.42 di
11.460 MHz 20.910 MHz 200.000 kHz 5.96654 GHz -49.05 dBm -39.19 dB -19.12 dB
20.910 MHz 31,370 MHz | 200.000 kHz 5.98637 GHz -66.16 dBm -56.30 dB -16.30 dB
31.370 MHz 50,000 MHz | 200.000 kHz 6.00124 GHz -65.58 dBm -55.71 dB -15.71 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_6195

Spectrum
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Spectrum Emission Mask Standard: None

Peak Power -10.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.880 MHz 200.000 kHz 6.16188 GHz -65.97 dBm -55.80 dB -15.80 dB
-31.880 MHz -21.250 MHz 200.000 kHz 6.16317 GHz -66.20 dBm -56.02 dB -16.07 dB
-21.250 MHz -11.630 MHz 200.000 kHz 6.18336 GHz -50.09 dBm -39.91 dB -19.90 dB
-11.630 MHz -10.630 MHz 200.000 kHz 6.18339 GHz -50.17 dBm -40.00 dB -20.30 dB
10.630 MHz 11,630 MHz 200.000 kHz 6.20662 GHz -51.44 dBm -41.26 dB -21.36 dB
11,630 MHz 21,250 MHz 200.000 kHz 6.20664 GHz -51.19 dBm -41.02 dB -21.02 dB
21,250 MHz 31,880 MHz 200.000 kHz 6.22675 GHz -66.01 dBm -55.83 dB -15.97 dB
31,880 MHz 50,000 MHz 200.000 kHz 6.23428 GHz -65.61 dBm -55.44 dB -15.44 dB
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Spectrum Emission Mask Standard: None
Peak Power -10.95 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.15247 GHz -65.72 dBm -54.76 dB -14.76 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.16348 GHz -66.35 dBm -55.40 dB -15.47 dB
-21.060 MHz -11,530 MHz 200,000 kHz 6.18337 GHz -50.44 dBm -39.49 dB -19.40 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.18349 GHz -50.24 dBm -39.29 dB -19.59 d&
10.530 MHz 11.530 MHz 200.000 kHz 6.20653 GHz -51.60 dBm -40.65 dB -20.75 d&
11.530 MHz 21.060 MHz 200.000 kHz 6.20653 GHz -51.47 dBm -40.52 dB -20.51 d&
21.060 MHz 31,590 MHz | 200.000 kHz 6.22640 GHz -65.65 dBm -54.70 dB -14.92 dB
31.590 MHz 50,000 MHz | 200.000 kHz 6.23503 GHz -65.44 dBm -54.49 dB -14.49 db
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SPORTON LAB.

FCC RF Test Report
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 19:01:52

Peak Power -10.01 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.590 MHz 200.000 kHz 6.37533 GHz -64.25 dBm -54.24 dB -14.24 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.38345 GHz -64.71 dBm -54.70 dB -14.74 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.40339 GHz -49.22 dBm -39.21 dB -19.14 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.40348 GHz -49.53 dBm -39.53 dB -19.63 dB
10.530 MHz 11,530 MHz 200.000 kHz 6.42653 GHz -50.36 dBm -40.35 dB -20.45 dB
11,530 MHz 21.060 MHz 200.000 kHz 6.42654 GHz -49.65 dBm -39.64 dB -19.64 dB
21,060 MHz 31,590 MHz 200.000 kHz 6.44653 GHz -64.67 dBm -54.66 dB -14.73 dB
31,590 MHz 50,000 MHz 200.000 kHz 6.45128 GHz -64.32 dBm 4,32 dB -14.32 dB
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 19:02:36

Peak Power -10.76 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.440 MHz | 200.000 kHz 6.38326 GHz -64.46 dBm 53.70 dB -13.70 dB
-31.440 MHz -20.960 MHz | 200.000 kHz 6.38360 GHz -65.11 dBm -54.35 dB -14.39 dB
-20.960 MHz -11,480 MHz | 200.000 kHz 6.40351 GHz -49.29 dBm 38,53 dB 18,51 dB
-11.480 MHz 10,480 MHz | 200.000 kHz 6.40353 GHz -49.70 dBm 38.94 dB -19.24 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.42648 GHz -50.65 dBm -39.89 dB -19.99 dB
11.480 MHz 20,960 MHz | 200.000 kHz 6.42652 GHz -50.53 dBm -39.77 dB -19.74 dB
20,960 MHz 31.440 MHz | 200.000 kHz 6.44644 GHz -64.79 dBm -54.03 db -14.03 dB
31.440 MHz 50.000 MHz | 200.000 kHz 6.45094 GHz -64.55 dBm -53.75 db -13.79 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_6435

Spectrum
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 19:03:32

Peak Power -10.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -32.010 MHz 200.000 kHz 6.38998 GHz -64.51 dBm -54.36 dB -14.36 dB
-32.010 MHz -21.340 MHz 200.000 kHz 6.40303 GHz -64.99 dBm -54.84 dB -14.88 dB
-21.340 MHz -11.670 MHz 200.000 kHz 6.42333 GHz -49.94 dBm -39.79 dB -19.79 dB
-11.670 MHz -10.670 MHz 200.000 kHz 6.42333 GHz -50.40 dBm -40.26 dB -20.36 dB
10.670 MHz 11,670 MHz 200.000 kHz 6.44667 GHz -51.31 dBm -41,17 dB -21.27 dB
11,670 MHz 21,340 MHz 200.000 kHz 6.44670 GHz -51.14 dBm -40.99 dB -20.97 dB
21,340 MHz 32,010 MHz 200.000 kHz 6.46694 GHz -65.09 dBm -54.95 dB -15.03 dB
32,010 MHz 50,000 MHz 200.000 kHz 6.46922 GHz -64.40 dBm -54.26 dB -14.26 dB
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Ref Level 15.00 dBm  Offset 25.94 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -11.00 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,520 MHz | 200,000 kHz 6.39954 GHz -64.44 dBm -53.44 dB -13.44 dB
-31.520 MHz -21,010 MHz | 200,000 kHz 6.40368 GHz -64.66 dBm -53.67 dB -12.89 dB
-21.010 MHz -11.510 MHz 200,000 kHz 6.42347 GHz -50.43 dBm -39.43 dB -19.41 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.42349 GHz -50.32 dBm -39.32 dB -19.42 dB
10.510 MHz 11.510 MHz 200.000 kHz 6.44651 GHz -51.24 dBm -40.24 dB -20.34 d&
11.510 MHz 21.010 MHz 200.000 kHz 6.44652 GHz -50.83 dBm -39.84 dB -19.83 db
21.010 MHz 31,520 MHz | 200.000 kHz 6.46647 GHz -65.03 dBm -54.03 dB -14.09 dB
31.520 MHz 50,000 MHz | 200.000 kHz 6.46671 GHz -64.63 dBm -53.63 dB -13.63 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H
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Peak Power -10.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -32.090 MHz 200.000 kHz 6.43712 GHz -64.57 dBm -54.04 dB -14.04 dB
-32.090 MHz -21.390 MHz 200.000 kHz 6.44299 GHz -65.02 dBm -54.48 dB -14.57 dB
-21.390 MHz -11.700 MHz 200.000 kHz 6.46330 GHz -50.16 dBm -39.63 dB -19.62 dB
-11.700 MHz -10.700 MHz 200.000 kHz 6.46331 GHz -50.98 dBm -40.44 dB -20.54 dB
10.700 MHz 11,700 MHz 200.000 kHz 6.48670 GHz -51.35 dBm -40.62 dB -20.92 dB
11,700 MHz 21,390 MHz 200.000 kHz 6.48673 GHz -51.39 dBm -40.85 dB -20.83 dB
21,390 MHz 32,090 MHz 200.000 kHz 6.50702 GHz -65.14 dBm -54.60 dB -14.69 dB
32,090 MHz 50,000 MHz 200.000 kHz 6.50807 GHz -64.50 dBm -53.97 dB -13.97 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.52 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,590 MHz | 200,000 kHz 6.43490 GHz -64.77 dBm -53.25dB -13.25 dB
-31.590 MHz -21,060 MHz | 200,000 kHz 6.44364 GHz -65.16 dBm -53.64 dB -132.90 dB
-21.060 MHz -11,530 MHz 200,000 kHz 6.46345 GHz -50.39 dBm -38.87 dB -18.86 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.46348 GHz -50.82 dBm -39.30 dB -19.40 d&
10.530 MHz 11.530 MHz 200.000 kHz 6.48653 GHz -51.32 dBm -39.80 dB -19.90 d&
11.530 MHz 21.060 MHz 200.000 kHz 6.48655 GHz -51.13 dBm -39.61 dB -19.60 d&
21.060 MHz 31,590 MHz | 200.000 kHz 6.50659 GHz -65.30 dBm -53.78 dB -13.79 d&
31.590 MHz 50,000 MHz | 200.000 kHz 6.51319 GHz -64.94 dBm -53.42 dB -13.42 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_6515
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Spectrum Emission Mask

Standard: None

Peak Power -9.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -31.880 MHz 200.000 kHz 6.47633 GHz -64.64 dBm -54.65 dB -14.65 dB
-31.880 MHz -21.250 MHz 200.000 kHz 6.48329 GHz -64.71 dBm -54.73 dB -14.91 dB
-21.250 MHz -11.630 MHz 200.000 kHz 6.50328 GHz -50.12 dBm -40.13 dB -20.05 dB
-11.630 MHz -10.630 MHz 200.000 kHz 6.50338 GHz -50.32 dBm -40.34 dB -20.44 dB
10.630 MHz 11,630 MHz 200.000 kHz 6.52663 GHz -50.83 dBm -40.64 dB -20.94 dB
11,630 MHz 21,250 MHz 200.000 kHz 6.52667 GHz -50.72 dBm -40.73 dB -20.70 dB
21,250 MHz 31,880 MHz 200.000 kHz 6.54686 GHz -65.33 dBm -55.34 dB -15.36 dB
31,880 MHz 50,000 MHz 200.000 kHz 6.54690 GHz -64.58 dBm -54.59 dB -14.59 dB
—
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Date: 11.AUG.2024 19:08:58

Peak Power -11.05dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.230 MHz | 200.000 kHz 6.47378 GHz -64.55 dBm -53.50 dB -13.50 dB
-31.230 MHz -20,820 MHz | 200.000 kHz 6.48378 GHz -65.08 dBm -54.03 dB -14.04 dB
-20.820 MHz -11,.410 MHz | 200.000 kHz 6.50356 GHz -49.92 dBm 38.87 dB -18.84 dB
-11.410 MHz 10,410 MHz | 200.000 kHz 6.50360 GHz -49.91 dBm 38.86 dB -18.96 dB
10.410 MHz 11.410 MHz | 200.000 kHz 6.52640 GHz -50.30 dBm -39.25 dB -19.35 dB
11.410 MHz 20.820 MHz | 200.000 kHz 6.52642 GHz -49.84 dBm -38.79 dBb -18.79 dB
20,820 MHz 31.230 MHz | 200.000 kHz 6.54610 GHz -64.96 dBm -53.91 dB -14.07 dB
31.230 MHz 50.000 MHz | 200.000 kHz 6.56337 GHz -64.38 dBm -53.33 db -13.33 dB
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samranss. FCC RF Test Report

Report No. : FR460508H
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Spectrum Emission Mask
Peak Power -11.12 dBm

Standard: None
RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.440 MHz 200.000 kHz 6.49003 GHz -64.46 dBm -53.35 dB -13.35 dB
-31.440 MHz -20.960 MHz 200.000 kHz 6.50361 GHz -65.14 dBm -54.02 dB -14.09 dB
-20.960 MHz -11.480 MHz 200.000 kHz 6.52349 GHz -49.79 dBm -38.68 dB -18.65 dB
-11.480 MHz -10.480 MHz 200.000 kHz 6.52353 GHz -50.49 dBm -39.38 dB -19.48 dB

10.480 MHz 11,480 MHz 200.000 kHz 6.54648 GHz -51.64 dBm -40.52 dB -20.62 dB

11,480 MHz 20,960 MHz 200.000 kHz 6.54650 GHz -50.96 dBm -39.64 dB -19.83 dB

20,960 MHz 31.440 MHz 200.000 kHz 6.56625 GHz -65.01 dBm -53.89 dB -14.10 dB

31,440 MHz 50,000 MHz 200.000 kHz 6.57871 GHz -64.62 dBm -53.50 dB -13.50 dB
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Date: 11.AUG.2024 19:10:32

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz | _200.000 kHz 6.49373 GHz -64.53 dBm 52,80 db -12.80 db
-31.080 MHz -20.720 MHz | 200.000 kHz 6.50408 GHz -64.94 dBm 53,10 dB -13.28 dB
-20.720 MHz -11.360 MHz | 200.000 kHz 6.52360 GHz 49,97 dBm 38,24 dB -18.20 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.52365 GHz -49.71 dBm 37.97 dB -18.07 dB

10.360 MHz 11.360 MHz | 200.000 kHz 6.54636 GHz -50.93 dBm 30,19 dB -19.29 dB
11.360 MHz 20,720 MHz | 200.000 kHz 6.54636 GHz -51.24 dBm -39.50 dB -19.50 dB
20,720 MHz 31.080 MHz | 200.000 kHz 6.56602 GHz -64.92 dBm -53.18 dB -13.25 dB
31.080 MHz 50.000 MHz | 200.000 kHz 6.58228 GHz -64.58 dBm 52,84 db -12.84 db
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 19:11:35

Peak Power -11.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.590 MHz 200.000 kHz 6.65044 GHz -64.69 dBm -53.28 dB -13.28 dB
-31.590 MHz -21.060 MHz 200.000 kHz 6.66345 GHz -65.21 dBm -53.80 dB -13.85 dB
-21.060 MHz -11.530 MHz 200.000 kHz 6.68344 GHz -50.63 dBm -39.22 dB -19.19 dB
-11.530 MHz -10.530 MHz 200.000 kHz 6.68348 GHz -50.81 dBm -39.39 dB -19.49 dB
10.530 MHz 11,530 MHz 200.000 kHz 6.70653 GHz -51.70 dBm -40.29 dB -20.39 dB
11,530 MHz 21.060 MHz 200.000 kHz 6.70655 GHz -51.46 dBm -40.05 dB -20.04 dB
21,060 MHz 31,590 MHz 200.000 kHz 6.72654 GHz -65.19 dBm -53.768 dB -13.83 dB
31,590 MHz 50,000 MHz 200.000 kHz 6.73793 GHz -64.53 dBm -53.12 dB -13.12 dB
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Spectrum Emission Mask Standard: None
Peak Power -11.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,230 MHz | 200,000 kHz 6.66203 GHz -64.83 dBm -53.17 dB -13.17 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.66395 GHz -65.19 dBm -53.53dB -13.73 dB
-20.820 MHz -11.410 MHz 200,000 kHz 6.68355 GHz -49.58 dBm -37.92 dB -17.88 dB
-11.410 MHz -10.410 MHz 200.000 kHz 6.68360 GHz -50.12 dBm -38.46 dB -18.56 dB
10.410 MHz 11.410 MHz 200.000 kHz 6.70641 GHz -50.73 dBm -39.07 dB -19.17 d&
11.410 MHz 20.820 MHz 200.000 kHz 6.70646 GHz -50.53 dBm -38.88 dB -18.84 db
20.820 MHz 31.230 MHz | 200.000 kHz 6.72614 GHz -65.23 dBm -53.57 dB -13.68 db
31.230 MHz 50,000 MHz | 200.000 kHz 6.73700 GHz -64.74 dBm -53.09 de -13.09 dB
—
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_6855

Date: 11.AUG.2024 19:14:23

Spectrum
Ref Level 15.00 dBm  Offset 25.99 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem f _\
-20 dem f{ \
-30 dBm -
—
-40 d / B
. // \L
60 d — ——
-70 dem
-0 dem
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.800 MHz 200,000 kHz 6.82153 GHz -64.27 dBm -52,60 dB -12.60 d&
-31.800 MHz -21.200 MHz 200.000 kHz 6.82344 GHz -64.47 dBm -52,.81 dB -13.08 d&
-21.200 MHz -11.600 MHz 200.000 kHz 6.84339 GHz -51.57 dBm -39.91dB -19.89 d&
-11.600 MHz -10.600 MHz | 200,000 kHz 6.84343 GHz -51.27 dBm -39.60 dB -20.10 d&
10.600 MHz 11,600 MHz | 200,000 kHz 6.86660 GHz -52.36 dBm -40.70 dB -20.80 dB
11.600 MHz 21,200 MHz | 200.000 kHz 6.86665 GHz -52.33 dBém -40.67 dB -20.63 db
21.200 MHz 31,800 MHz | 200.000 kHz 6.88680 GHz -64.51 dBm -52,84 dB -12.85 dB
31.800 MHz 50,000 MHz | 200.000 kHz 6.89743 GHz -64.10 dBm -52.44 dB -12.44 dB
—
1 J (]

11AX20MIMO_Ant10_6855

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.01 dB Mode Sweep

@® 1Rm View

heck PA

10 dhffL
P<200
0dem

-10 dém

-20 dBm ‘) \\

-30 dBm

-40d

S0

-60 dBm

-70 dem

-30 dém

CF 6.855 GHz 10001 pts

Span 100.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 19:15:07

Peak Power -10.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.310 MHz | 200.000 kHz 6.80769 GHz -64.23 dBm -53.30 dB -13.30 dB
-31.310 MHz -20.870 MHz | 200.000 kHz 6.82383 GHz -64.60 dBm -53.67 dB -13.83 dB
-20.870 MHz -11,440 MHz | 200.000 kHz 6.84351 GHz -49.52 dBm 38,59 dB -18.54 dB
-11.440 MHz 10,440 MHz | 200.000 kHz 6.84357 GHz -49.70 dBm 38.77 dB -18.87 dB
10.440 MHz 11.440 MHz | 200.000 kHz 6.86644 GHz -50.41 dBm -39.48 dB -19.58 dB
11.440 MHz 20.870 MHz | 200.000 kHz 6.86647 GHz -50.17 dBm -39.24 dB -19.22 dBb
20,870 MHz 31.310 MHz | 200.000 kHz 6.88624 GHz -64.60 dBm -53.67 db -13.74 dB
31.310 MHz 50.000 MHz | 200.000 kHz 6.88653 GHz -63.96 dBm -53.03 db -13.03 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX20MIMO_Ant8_6875

Spectrum

Count 100/100

Ref Level 15.00 dBm

Offset 26.42 dB Mode Sweep

Date: 11.AUG.2024 19:32:41

@ 1Rm View

10 gbipi Gheck PARS
P<200

-10 dem
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60 d - o]

-70 dem

-0 dem

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.95dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.800 MHz 200.000 kHz 6.84201 GHz -63.88 dBm -51.94 dB -11.94 dB
-31.800 MHz -21.200 MHz 200.000 kHz 6.84325 GHz -64.23 dBm -52.29 dB -12.34 dB
-21.200 MHz -11.600 MHz 200.000 kHz 6.86340 GHz -51.57 dBm -39.63 dB -19.62 dB
-11.600 MHz -10.600 MHz | 200,000 kHz 6.86341 GHz -51.50 dBm -39.55 dB -19.65 db
10.600 MHz 11,600 MHz | 200,000 kHz 6.88660 GHz -52.67 dBm -40.72 dB -20.82 db
11.600 MHz 21,200 MHz | 200.000 kHz 6.88666 GHz -52.32 dBém -40.38 dB -20.32 dB
21.200 MHz 31,800 MHz | 200.000 kHz 6.90676 GHz -64.09 dBm -52.14 dB -12.19 dB
31.800 MHz 50,000 MHz | 200.000 kHz 6.90967 GHz -63.52 dBm -51.57 dB -11.57 dB
—
) J v

11AX20MIMO_Ant10_6875

Spectrum

Count 100/100

Ref Level 15.00 dBm

Offset 26.31 dB Mode Sweep

Date: 11.AUG.2024 19:33:26

@® 1Rm View
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CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -11.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,520 MHz | 200,000 kHz 6.83129 GHz -63.92 dBm -52,12 dB -12.12 dB
-31.520 MHz -21,010 MHz | 200,000 kHz 6.84349 GHz -64.31 dBm -52,52 dB -12.54 dB
-21.010 MHz -11.510 MHz 200.000 kHz 6.86343 GHz -50.25 dBm -38.46 dB -18.41 dB
-11.510 MHz -10.510 MHz 200.000 kHz 6.86350 GHz -50.33 dBm -38.54 dB -18.64 dB
10.510 MHz 11.510 MHz 200.000 kHz 6.88651 GHz -51.45 dBm -39.66 dB -19.76 dB
11.510 MHz 21.010 MHz 200.000 kHz 6.88653 GHz -51.48 dBm -39.68 dB -19.67 dB
21.010 MHz 31,520 MHz | 200.000 kHz 6.90646 GHz -64.08 dBm -52,29 dB -12.36 dB
31.520 MHz 50,000 MHz | 200.000 kHz 6.91291 GHz -63.69 dBm -51.89 dB -11.90 dB
) ) (]
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX20MIMO_Ant8_6895

Spectrum
Ref Level 15.00 dBm  Offset 26.56 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem
-20 dem ,/l l\\
30 dBm + \
-40 d =
-50 d / \
60 d s ——
-70 dem
-0 dem
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.79 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.520 MHz 200,000 kHz 6.85933 GHz -63.66 dBm -51.87 dB -11.87 dB
-31.520 MHz -21.010 MHz 200.000 kHz 6.86349 GHz -63.95 dBm -52.16 dB -12.17 d&
-21.010 MHz -11.510 MHz 200.000 kHz 6.88340 GHz -51.30 dBm -39.51 dB -19.43 db
-11.510 MHz -10.510 MHz | 200,000 kHz 6.88349 GHz -51.25 dBm -39.46 dB -19.56 d&
10.510 MHz 11,510 MHz | 200,000 kHz 6.90651 GHz -51.71 dBm -39.92 dB -20.02 dB
11.510 MHz 21,010 MHz | 200.000 kHz 6.90655 GHz -51.44 dBm -39.65 dB -19.62 dB
21.010 MHz 31,520 MHz | 200.000 kHz 6.92639 GHz -63.79 dBm -51.99 dB -12.15 dB
31.520 MHz 50,000 MHz | 200.000 kHz 6.92761 GHz -63.51 dBm 1.72dB -11.72 dB
—
1 J (]

Date: 11.AUG.2024 19:34:17

11AX20MIMO_Ant10_6895

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.45 dB

Mode Sweep

@® 1Rm View

10 ghifit ¢heck
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-50 d
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-70 dem

-30 dém

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -11.98 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-50.000 MHz -31.440 MHz | 200.000 kHz 6.85766 GHz -63.56 dBm 51.57 db 11,57 dB
-31.440 MHz -20.960 MHz | 200.000 kHz 6.86360 GHz -64.14 dBm 52.16 dB -12.20 dB
-20.960 MHz -11,480 MHz | 200.000 kHz 6.88352 GHz -50.61 dBm 38,63 dB -18.62 dB
-11.480 MHz 10,480 MHz | 200.000 kHz 6.88353 GHz -50.94 dBm 38.96 dB -19.06 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.90648 GHz -51.50 dBm -39.52 dB -19.62 dB
11.480 MHz 20,960 MHz | 200.000 kHz 6.90651 GHz -51.40 dBm -39.41dB -19.39 dBb
20,960 MHz 31.440 MHz | 200.000 kHz 6.92644 GHz -64.15 dBm 52,17 db -12.17 dB
31.440 MHz 50.000 MHz | 200.000 kHz 6.93412 GHz -63.47 dBm -51.45 db -11.49 dB

—
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_6995

Date: 11.AUG.2024 20:00:36

Spectrum
Ref Level 15.00 dBm  Offset 26.33 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem ’( )w
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-70 dem
-0 dem
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -10.53 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.080 MHz 200,000 kHz 6.95482 GHz -63.60 dBm -53.07 dB -13.07 d&
-31.080 MHz -20.720 MHz 200.000 kHz 6.96394 GHz -64.14 dBm -53.61 dB -13.63 dB
-20.720 MHz -11.360 MHz 200.000 kHz 6.98361 GHz -50.36 dBm -39.83 dB -19.80 d&
-11.360 MHz -10,360 MHz | 200,000 kHz 6.98365 GHz -50.56 dBm -40.03 dB -20.33 db
10.360 MHz 11,360 MHz | 200,000 kHz 7.00636 GHz -49.81 dBm -39.28 dB -19.38 dB
11.360 MHz 20,720 MHz | 200.000 kHz 7.00636 GHz -49.30 dBm -38.77 dB -18.76 dB
20.720 MHz 31,080 MHz | 200.000 kHz 7.02607 GHz -66.86 dBm -56.33 dB -16.34 dB
31.080 MHz 50,000 MHz | 200.000 kHz 7.02736 GHz -66.28 dBm 5,75 dB -15.75 dB
—
1 J (]

11AX20MIMO_Ant10_6995

Date: 11.AUG.2024 20:01:20

Spectrum N
Ref Level 15.00 dBm  Offset 26.40 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dBm
-10 dém i \
-20 dBm If \\
-30 dem — —
L—" T
-40d
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-60 dBm — —..\-\
-70 dem
-30 dém
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31,230 MHz | 200,000 kHz 6.96286 GHz -63.48 dBm -52,25 dB -12.25 dB
-31.230 MHz -20,820 MHz | 200,000 kHz 6.96387 GHz -63.87 dBm -52,64 dB -12.75 dB
-20.820 MHz -11.410 MHz 200,000 kHz 6.98352 GHz -51.70 dBm -40.47 dB -20.41 dB
-11.410 MHz -10.410 MHz 200.000 kHz 6.98360 GHz -51.59 dBm -40.36 dB -20.46 dB
10.410 MHz 11.410 MHz 200.000 kHz 7.00640 GHz -50.94 dBm -39.71dB -19.81 d&
11.410 MHz 20.820 MHz 200.000 kHz 7.00642 GHz -50.24 dBm -39.01 dB -19.01 d&
20.820 MHz 31.230 MHz | 200.000 kHz 7.02619 GHz -66.73 dBm -55.50 dB -15.54 dB
31.230 MHz 50,000 MHz | 200.000 kHz 7.02646 GHz -66.30 dBm -55.07 de -15.07 dB
—
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_7095

Spectrum

Count 100/100

Ref Level 15.00 dBm Offset 26.53 dB

Mode Sweep

@ 1Rm View

10 gbifit ¢heck

PARS

P<200

-10 dem

-20 dem

-30 dem
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-70 dem

-0 dem

CF 7.095 GHz

10001 pts Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -10.67 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-50.000 MHz -31.670 MHz 200.000 kHz 7.05129 GHz -66.19 dBm -55.52 dB -15.52 dB
-31.670 MHz -21.110 MHz 200.000 kHz 7.06346 GHz -66.36 dBm -55.70 dB -15.85 dB
-21.110 MHz -11.560 MHz 200.000 kHz 7.08338 GHz -50.61 dBm -39.94 dB -19.89 dB
-11.560 MHz -10.560 MHz 200.000 kHz 7.08345 GHz -50.57 dBm -39.90 dB -20.00 dB
10.560 MHz 11,560 MHz 200.000 kHz 7.10656 GHz -50.89 dBm -40.22 dB -20.32 dB
11,560 MHz 21,110 MHz 200.000 kHz 7.10657 GHz -50.30 dBm -39.63 dB -19.63 dB
21,110 MHz 31,670 MHz 200.000 kHz 7.12665 GHz -67.63 dBm -56.96 dB -16.99 dB
31,670 MHz 50,000 MHz 200.000 kHz 7.12928 GHz -67.43 dBm -56.77 dB -16.77 dB
—

1

Date: 11.AUG.2024 20:02:08

11AX20MIMO_Ant10_7095

Spectrum N
Ref Level 15.00 dBm  Offset 26.60 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
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CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -11.17 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31,310 MHz | 200,000 kHz 7.06111 GHz -65.97 dBm -54.80 dB -14.80 dB
-31.310 MHz -20,870 MHz | 200,000 kHz 7.06382 GHz -66.32 dBm -55.15dB -15.30 dB
-20.870 MHz -11.440 MHz 200,000 kHz 7.08352 GHz -49.62 dBm -38.45dB -18.41 dB
-11.440 MHz -10.440 MHz 200.000 kHz 7.08357 GHz -50.17 dBm -38.99 dB -19.10 d&
10.440 MHz 11.440 MHz 200.000 kHz 7.10643 GHz -50.68 dBm -39.51 dB -19.81 d&
11.440 MHz 20.870 MHz 200.000 kHz 7.10646 GHz -50.34 dBm -39.17 dB -19.16 d&
20.870 MHz 31,310 MHz | 200.000 kHz 7.12626 GHz -67.68 dBm -56.51 dB -16.57 dB
31.310 MHz 50,000 MHz | 200.000 kHz 7.13471 GHz -67.30 dBm -56.13 dB -16.13 dB
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FCC RF Test Report

SPORTON LAB.

Report No. : FR460508H

11AX20MIMO_Ant8_7115

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.55 dB

Mode Sweep

@ 1Rm View
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-0 dem

CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -10.77 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-50.000 MHz -31.020 MHz 200.000 kHz 7.06686 GHz -66.18 dBm -55.40 dB -15.40 dB
-31.020 MHz -20.680 MHz 200.000 kHz 7.08426 GHz -66.60 dBm -55.83 dB -16.15 dB
-20.680 MHz -11.340 MHz 200.000 kHz 7.10365 GHz -49.09 dBm -38.32 dB -18.30 dB
-11.340 MHz -10.340 MHz 200.000 kHz 7.10367 GHz -48.98 dBm -38.21 dB -18.31 dB
10.340 MHz 11,340 MHz 200.000 kHz 7.12634 GHz -49.58 dBm -38.60 dB -18.90 dB
11,340 MHz 20,680 MHz 200.000 kHz 7.12641 GHz -49.30 dBm -38.52 dB -18.47 dB
20.680 MHz 31.020 MHz 200.000 kHz 7.14600 GHz -67.90 dBm -57.12 dB -17.15 dB
31,020 MHz 50,000 MHz 200.000 kHz 7.15196 GHz -67.44 dBm -56.67 dB -16.67 dB

-
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Date: 11.AUG.2024 20:04:31

11AX20MIMO_Ant10_7115

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.59 dB

Mode Sweep

@® 1Rm View
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CF 7.115 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Date: 11.AUG.2024 20:05:15

Peak Power -11.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-50.000 MHz -31.310 MHz | 200.000 kHz 7.07669 GHz -66.23 dBm 54.64 dB -14.64 dB
-31.310 MHz -20.870 MHz | 200.000 kHz 7.08382 GHz -66.77 dBm -55.18 dB -15.32 dB
-20.870 MHz -11,440 MHz | 200.000 kHz 7.10355 GHz -49.73 dBm 38.14dB -18.13 dB
-11.440 MHz 10,440 MHz | 200.000 kHz 7.10357 GHz -49.95 dBm 38.36 dB -18.46 dB
10.440 MHz 11.440 MHz | 200.000 kHz 7.12644 GHz -51.19 dBm -39.61dB -19.71 dB
11.440 MHz 20.870 MHz | 200.000 kHz 7.12645 GHz -50.95 dBm -39.36 dB -19.35 dB
20,870 MHz 31.310 MHz | 200.000 kHz 7.14619 GHz -67.83 dBm -56.24 dB -16.37 dB
31.310 MHz 50.000 MHz | 200.000 kHz 7.14724 GHz -67.37 dBm -55.78 db -15.78 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_5965

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset

25.07 dB Mode Sweep

@ 1Rm View
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-70 dem

-0 dem

CF 5.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.68 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.040 MHz 500.000 kHz 5.89979 GHz -60.62 dBm -54.94 dB -14.94 dB
-61.040 MHz -40.690 MHz 500.000 kHz 5.90439 GHz -60.73 dBm -55.05 dB -15.30 dB
-40.690 MHz -21.350 MHz 500.000 kHz 5.94362 GHz -45.25 dBm -39.56 dB -19.55 dB
-21.350 MHz -20.350 MHz 500.000 kHz 5.94366 GHz -45.28 dBm -39.59 dB -19.79 dB
20,350 MHz 21,350 MHz 500.000 kHz 5.98634 GHz -46.02 dBm -40.34 dB -20.54 dB
21,350 MHz 40,690 MHz 500.000 kHz 5.98642 GHz -46.08 dBm -40.40 dB -20.37 dB
40.690 MHz 61,040 MHz 500.000 kHz 6.02591 GHz -62.07 dBm -56.39 dB -16.47 dB
61,040 MHz 100,000 MHz 500.000 kHz 6.03493 GHz -61.76 dBm 6.08 dB -16.08 dB
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Date: 11.AUG.2024 20:09:31

11AX40MIMO_Ant10_5965

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.25 dB

Mode Sweep

@® 1Rm View

10 ghifit ¢heck

PA

P<200

0dBm

-10 dém

-20 dBm

-30 dBm

-40d

-50 d

G0

-70 dem
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CF 5.965 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.64 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.890 MHz | 500.000 kHz 5.89958 GHz -60.59 dBm 54.95 dB -14.95 dB
-60.890 MHz -40.590 MHz | 500.000 kHz 5.90426 GHz -60.90 dBm -55.26 db -15.35 dB
-40.590 MHz 21,300 MHz | 500.000 kHz 5.94359 GHz -44.83 dBm 39.19dB -19.14 dB
-21.300 MHz 20,300 MHz | 500.000 kHz 5.94371 GHz -44.89 dBm 39.26 dB -19.46 dB
20.300 MHz 21,300 MHz | 500.000 kHz 5.98629 GHz -45.65 dBm -40.01 dB -20.21dB
21,300 MHz 40.590 MHz | 500.000 kHz 5.98631 GHz -45.65 dBm -40.01 dB -20.01 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.02584 GHz -61.65 dBm -56.01 dB -16.04 dB
60.890 MHz 100.000 MHz | 500.000 kHz 6.03790 GHz -61.35 dBm -55.71 db -15.71 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6205

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset

25.54 dB Mode Sweep

@ 1Rm View

10 gbifit ¢heck
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CF 6.205 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -6.93 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -61.170 MHz 500.000 kHz 6.11587 GHz -61.25 dBm -54.32 dB -14.32 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.14388 GHz -61.67 dBm -54.74 dB -14.77 dB
-40.780 MHz -21.390 MHz 500.000 kHz 6.18360 GHz -45.93 dBm -39.00 dB -19.00 dB
-21.390 MHz -20.390 MHz 500.000 kHz 6.18362 GHz -46.09 dBm -39.17 dB -19.37 dB
20,390 MHz 21,390 MHz 500.000 kHz 6.22638 GHz -47.21 dBm -40.29 dB -20.49 dB
21,390 MHz 40,780 MHz 500.000 kHz 6.22640 GHz -47.40 dBm -40.47 dB -20.47 dB
40.780 MHz 61,170 MHz 500.000 kHz 6.26614 GHz -61.46 dBm -54.53 dB -14.55 dB
61,170 MHz 100,000 MHz 500.000 kHz 6.26718 GHz -61.23 dBm -54.30 dB -14.30 dB
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Spectrum N
Ref Level 15.00 dBm  Offset 25.55 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
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CF 6.205 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.80 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60,890 MHz | 500,000 kHz 6.10641 GHz -61.33 dBm -53.52 dB -13.52 dB
-60.890 MHz -40,590 MHz | 500,000 kHz 6.14440 GHz -61.63 dBm -53.82 dB -14.00 dB
-40.590 MHz -21,300 MHz 500.000 kHz 6.18369 GHz -46.12 dBm -38.32.dB -18.32 dB
-21.300 MHz -20.300 MHz 500.000 kHz 6.18371 GHz -46.25 dBm -38.45dB -18.65 d&
20.300 MHz 21,300 MHz 500.000 kHz 6.22629 GHz -47.58 dBm -39.78 dB -19.98 d&
21.300 MHz 40.590 MHz 500.000 kHz 6.22633 GHz -47.51 dBm -39.71dB -19.70 d&
40.590 MHz 60,890 MHz | 500.000 kHz 6.26574 GHz -61.54 dBm -53.74 dB -13.82 dB
60.890 MHz 100,000 MHz | 5S00.000 kHz 6.30045 GHz -61.16 dBm -53.36 dB -13.36 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6405

Spectrum
Ref Level 15.00 dBm  Offset 25.68 dB Mode Sweep
Count 100/100
@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -6.34 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61.040 MHz 500.000 kHz 6.33723 GHz -60.38 dBm -54.04 dB -14.04 dB
-61.040 MHz -40.690 MHz 500.000 kHz 6.34397 GHz -60.85 dBm -54.51 dB -14.51 dB
-40.690 MHz -21.350 MHz 500.000 kHz 6.38364 GHz -45.58 dBm -39.24 dB -19.23 dB
-21.350 MHz -20,350 MHz | S00.000 kHz 6.38366 GHz -45.71 dBm -39.36 dB -19.56 d&
20.350 MHz 21,350 MHz | 5S00.000 kHz 6.42634 GHz -46.30 dBm -39.96 dB -20.16 dB
21.350 MHz 40,690 MHz | 500.000 kHz 6.42638 GHz -46.18 dBm -39.84 dB -19.83 dB
40.690 MHz 61,040 MHz | 500.000 kHz 6.46581 GHz -60.75 dBm -54.41de -14.54 dB
61.040 MHz 100,000 MHz | 500.000 kHz 6.48591 GHz -60.62 dBm -54.27 dB -14.27 dB
—
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Ref Level 15.00 dBm
Count 100/100

Offset 25.71 dB Mode Sweep
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Date: 11.AUG.2024 20:22:31

Peak Power -7.32 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -60.600 MHz | 500.000 kHz 6.33289 GHz -60.40 dBm -53.08 dB -13.08 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.34445 GHz -60.80 dBm -53.48 dB -13.51 dB
-40.400 MHz 21,200 MHz | 500.000 kHz 6.38375 GHz -45.05 dBm 37.73dB -17.71dB
-21.200 MHz 20,200 MHz | 500.000 kHz 6.38381 GHz -45.68 dBm 38.36 dB -18.56 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.42619 GHz -46.40 dBm -39.08 dB -19.28 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.42621 GHz -46.23 dBm -38.91 dB -18.91 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.46549 GHz -60.84 dBm -53.52 db -13.59 dB
60.600 MHz 100.000 MHz | 500.000 kHz 6.47595 GHz -60.40 dBm -53.08 db -13.08 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6445

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.87 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Peak Power -5.75dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.170 MHz 500.000 kHz 6.37320 GHz -60.15 dBm -54.39 dB -14.39 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.38400 GHz -60.41 dBm -54.66 dB -14.76 dB
-40.780 MHz -21.390 MHz 500.000 kHz 6.42358 GHz -45.01 dBm -39.26 dB -19.25 dB
-21.390 MHz -20.390 MHz 500.000 kHz 6.42362 GHz -45.19 dBm -39.44 dB -19.64 dB
20,390 MHz 21,390 MHz 500.000 kHz 6.46638 GHz -46.15 dBm -40.39 dB -20.59 dB
21,390 MHz 40,780 MHz 500.000 kHz 6.46640 GHz -46.28 dBm -40.52 dB -20.52 dB
40.780 MHz 61,170 MHz 500.000 kHz 6.50612 GHz -60.74 dBm -54.99 dB -15.02 dB
61,170 MHz 100,000 MHz 500.000 kHz 6.53959 GHz -60.41 dBm -54.65 dB -14.65 dB
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Count 100/100

Offset 25.94 dB Mode Sweep
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Peak Power -6.68 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -60.750 MHz | 500.000 kHz 6.38288 GHz -60.34 dBm -53.66 dB -13.66 dB
-60.750 MHz -40.500 MHz | 500.000 kHz 6.38430 GHz -60.67 dBm -53.99 db -14.02 dB
-40.500 MHz 21,250 MHz | 500.000 kHz 6.42374 GHz -45.20 dBm 38.52.dB -18.51 dB
-21.250 MHz 20,250 MHz | 500.000 kHz 6.42376 GHz -45.27 dBm 38.58 dB -18.78 dB
20.250 MHz 21.250 MHz | 500.000 kHz 6.46624 GHz -46.24 dBm -39.55 dB -19.75 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.46628 GHz -46.30 dBm -39.62 dB -19.61 dB
40.500 MHz 60.750 MHz | 500.000 kHz 6.50574 GHz -61.00 dBm -54.31 dB -14.32 dB
60.750 MHz 100.000 MHz | 500.000 kHz 6.51700 GHz -60.38 dBm -53.70 db -13.70 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6485

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset
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Spectrum Emission Mask

Standard: None

Peak Power -6.58 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.320 MHz 500.000 kHz 6.41873 GHz -60.01 dBm -53.43 dB -13.43 dB
-61.320 MHz -40.880 MHz 500.000 kHz 6.42381 GHz -60.47 dBm -53.90 dB -13.97 dB
-40.880 MHz -21.440 MHz 500.000 kHz 6.46349 GHz -46.78 dBm -40.20 dB -20.18 dB
-21.440 MHz -20.440 MHz 500.000 kHz 6.46357 GHz -46.66 dBm -40.09 dB -20.29 dB
20.440 MHz 21,440 MHz 500.000 kHz 6.50643 GHz -47.40 dBmn -40.62 dB -21.03 dB
21,440 MHz 40,880 MHz 500.000 kHz 6.50645 GHz -47.08 dBm -40.50 dB -20.50 dB
40.880 MHz 61,320 MHz 500.000 kHz 6.54619 GHz -60.74 dBm -54.16 dB -14.24 dB
61,320 MHz 100,000 MHz 500.000 kHz 6.57801 GHz -60.30 dBm -53.73 dB -13.73 dB
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Spectrum

Ref Level 15.00 dBm
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -7.98 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60.600 MHz | 500.000 kHz 6.41943 GHz -60.58 dBm -52.60 db -12.60 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.42459 GHz -60.94 dBm -52.96 dB -13.07 dB
-40.400 MHz 21,200 MHz | 500.000 kHz 6.46377 GHz -46.50 dBm 38,52 dB 18,51 dB
-21.200 MHz 20,200 MHz | 500.000 kHz 6.46381 GHz -46.58 dBm 38.60 dB -18.80 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.50619 GHz -47.29 dBm -39.31dB -19.51 dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.50623 GHz -47.59 dBm -39.61 dB -19.59 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.54543 GHz -61.00 dBm -53.02 dB -13.12 dB
60.600 MHz 100.000 MHz | 500.000 kHz 6.57275 GHz -60.77 dBm -52.75 db -12.79 dB
—
] ) (]

Date: 11.AUG.2024 20:36:29

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TEM45B2

Page Number 1 A2-224 of 405



SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6525

Spectrum
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Date: 11.AUG.2024 22:16:26

Peak Power -6.50 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit

-100.000 MHz -60.890 MHz 500.000 kHz 6.43041 GHz -60.13 dBm -53.63 dB -13.63 dB
-60.890 MHz -40.590 MHz 500.000 kHz 6.46420 GHz -60.61 dBm -54.11 dB -14.16 dB
-40.590 MHz -21.300 MHz 500.000 kHz 6.50367 GHz -45.58 dBm -39.08 dB -19.07 dB
-21,300 MHz -20,300 MHz 500.000 kHz 6.50371 GHz -45.81 dBm -39.31 dB -19.51 dB
20,300 MHz 21,300 MHz 500.000 kHz 6.54629 GHz -46.74 dBm -40.24 dB -20.44 dB
21,300 MHz 40,590 MHz 500.000 kHz 6.54631 GHz -46.67 dBm -40.17 dB -20.17 dB
40,590 MHz 60,890 MHz 500.000 kHz 6.58584 GHz -60.77 dBm -54.27 dB -14.30 dB
60,890 MHz 100,000 MHz 500.000 kHz 6.60450 GHz -60.22 dBm -53.72 dB -13.72 dB
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Spectrum Emission Mask
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Date: 11.AUG.2024 22:17:09

Peak Power -7.50 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit

-100.000 MHz -60.750 MHz | 500.000 kHz 6.43769 GHz -60.36 dBm -52.86 db -12.86 dB
-60.750 MHz -40.500 MHz | 500.000 kHz 6.46426 GHz -60.75 dBm -53.25 dB -13.26 dB
-40.500 MHz 21,250 MHz | 500.000 kHz 6.50374 GHz -46.25 dBm 38,75 dB -18.75 dB
-21.250 MHz 20,250 MHz | 500.000 kHz 6.50376 GHz -46.58 dBm -39.08 dB -19.28 dB
20.250 MHz 21.250 MHz | 500.000 kHz 6.54624 GHz -47.31 dBm -39.81dB -20.01 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.54626 GHz -47.18 dBm -39.68 dB -19.68 dBb
40.500 MHz 60.750 MHz | 500.000 kHz 6.58574 GHz -60.81 dBm -53.31 dB -13.31 dB
60.750 MHz 100.000 MHz | 500.000 kHz 6.61983 GHz -60.30 dBm -52.81 db -12.81 dB
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FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6565

Spectrum

Ref Level 15.00 dBm
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 22:18:37

Peak Power -7.02 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.750 MHz 500.000 kHz 6.47853 GHz -60.20 dBm -53.,18 dB -13.18 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.50438 GHz -60.61 dBm -53.59 dB -13.67 dB
-40.500 MHz -21.250 MHz 500.000 kHz 6.54374 GHz -46.35 dBm -39.33 dB -19.33 dB
-21.250 MHz -20.250 MHz 500.000 kHz 6.54376 GHz -46.30 dBm -39.29 dB -19.49 dB
20.250 MHz 21,250 MHz 500.000 kHz 6.58624 GHz -46.72 dBm -39.71 dB -19.91 dB
21,250 MHz 40,500 MHz 500.000 kHz 6.58628 GHz -46.71 dBm -39.69 dB -19.68 db
40,500 MHz 60,750 MHz 500.000 kHz 6.62560 GHz -60.57 dBm -53.55 dB -13.64 dB
60,750 MHz 100,000 MHz 500.000 kHz 6.63374 GHz -60.08 dBm -53.06 dB -13.06 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.01 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 22:19:20

Peak Power -8.15dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.890 MHz | 500.000 kHz 6.48383 GHz -60.41 dBm 52.26 db -12.26 dB
-60.890 MHz -40.590 MHz | 500.000 kHz 6.50414 GHz -60.78 dBm 52.63 db -12.65 dB
-40.590 MHz 21,300 MHz | 500.000 kHz 6.54369 GHz -47.24 dBm -39.09 dB -19.09 db
-21.300 MHz 20,300 MHz | 500.000 kHz 6.54371 GHz -47.33 dBm 39.18 dB -19.38 dB
20.300 MHz 21,300 MHz | 500.000 kHz 6.58629 GHz -48.17 dBm -40.02 dB -20.22 dB
21,300 MHz 40.590 MHz | 500.000 kHz 6.58633 GHz -48.39 dBm -40.24 dB -20.23 dB
40.590 MHz 60.890 MHz | 500.000 kHz 6.62584 GHz -60.64 dBm -52.49 db -12.52 dBb
60.890 MHz 100.000 MHz | 500.000 kHz 6.64088 GHz -60.15 dBm -52.01 db -12.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6685

Spectrum
Ref Level 15.00 dBm  Offset 25.93 dB Mode Sweep
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@ 1Rm View
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Spectrum Emission Mask Standard: None
Peak Power -7.20 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -61,320 MHz 500.000 kHz 6.60461 GHz -60.31 dBm -53.11dB -13.11 dB
-61.320 MHz -40.880 MHz 500.000 kHz 6.62373 GHz -60.72 dBm -53.53 dB -13.56 d&
-40.880 MHz -21.440 MHz 500.000 kHz 6.66355 GHz -46.83 dBm -39.64 dB -19.63 db
-21.440 MHz -20.440 MHz | 500,000 kHz 6.66357 GHz -47.17 dBm -39.98 dB -20.18 d&
20.440 MHz 21,440 MHz | 500.000 kHz 6.70643 GHz -47.61 dBm -40.42 dB -20.62 db
21.440 MHz 40,880 MHz | 500.000 kHz 6.70653 GHz -47.61 dBm -40.41 de -20.37 dB
40.880 MHz 61,320 MHz | 500.000 kHz 6.74627 GHz -60.58 dBm -53.39 dB -13.42 dB
61.320 MHz 100,000 MHz | 500.000 kHz 6.78485 GHz -60.06 dBm -52,87 dB -12.87 dB
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Ref Level 15.00 dBm
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Offset 25.79 dB
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Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -8.04 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.600 MHz | 500.000 kHz 6.61897 GHz -60.36 dBm 52.32 dB -12.32 dB
-60.600 MHz -40.400 MHz | 500.000 kHz 6.62443 GHz -60.76 dBm 52.72 dB -12.74 dB
-40.400 MHz 21,200 MHz | 500.000 kHz 6.66371 GHz -46.60 dBm 38.56 dB -18.52 dB
-21.200 MHz 20,200 MHz | 500.000 kHz 6.66381 GHz -46.61 dBm 38.57 dB -18.77 dB
20.200 MHz 21.200 MHz | 500.000 kHz 6.70619 GHz -47.15 dBm 39.11dB -19.31dB
21.200 MHz 40,400 MHz | 500.000 kHz 6.70623 GHz -46.86 dBm -38.81 dB -18.80 dB
40,400 MHz 60,600 MHz | 500.000 kHz 6.74557 GHz -60.63 dBm -52.58 db -12.60 dBb
60.600 MHz 100.000 MHz | 500.000 kHz 6.77851 GHz -60.17 dBm -52.13 db -12.13 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6845

Spectrum

Ref Level 15.00 dBm

Offset 26.01 dB
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Mode Sweep

@ 1Rm View

10 gbifit ¢heck

PA

P<200

-10 dem

-20 dem

-30 dem

-40 di

-50 dBm

!

-70 dem

-0 dem

CF 6.845 GHz

10001 pts

Span 200.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -7.75dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel |  ALimit

-100.000 MHz -60.890 MHz 500.000 kHz 6.76391 GHz -60.05 dBm -52.29 dB -12.29 dB
-60.890 MHz -40.590 MHz 500.000 kHz 6.78454 GHz -60.26 dBm -52.51 dB -12.76 dB
-40.590 MHz -21.300 MHz 500.000 kHz 6.82367 GHz -46.75 dBm -39.00 dB -18.99 dB
-21,300 MHz -20,300 MHz 500.000 kHz 6.82371 GHz -46.73 dBm -38.95 dB -19.18 dB
20,300 MHz 21,300 MHz 500.000 kHz 6.86629 GHz -47.49 dBm -39.73 dB -19.93 dB
21,300 MHz 40,590 MHz 500.000 kHz 6.86635 GHz -47.46 dBm -39.70 dB -19.68 db
40,590 MHz 60,890 MHz 500.000 kHz 6.90574 GHz -60.44 dBm -52.68 dB -12.77 dB
60,890 MHz 100,000 MHz 500.000 kHz 6.93277 GHz -60.06 dBm -52.30 dB -12.30 dB
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Mode Sweep
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Peak Power -8.19 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60.750 MHz | 500.000 kHz 6.77786 GHz -55.80 dBm 51.61dB 1161 dB
-60.750 MHz -40.500 MHz | 500.000 kHz 6.78426 GHz -60.07 dBm 51.88 dB -11.88 dB
-40.500 MHz 21,250 MHz | 500.000 kHz 6.82372 GHz -46.41 dBm 38.22.dB -18.20 dB
-21.250 MHz 20,250 MHz | 500.000 kHz 6.82376 GHz -46.67 dBm 38.48 dB -18.68 dBb
20.250 MHz 21.250 MHz | 500.000 kHz 6.86624 GHz -47.61 dBm -39.42 dB -19.62 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.86628 GHz -47.62 dBm -39.44 dB -19.42 dB
40.500 MHz 60.750 MHz | 500.000 kHz 6.90562 GHz -60.09 dBm -51.90 dB -11.98 dB
60.750 MHz 100.000 MHz | 500.000 kHz 6.92805 GHz -59.79 dBm -51.60 db -11.60 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6885

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.42 dB Mode Sweep

@ 1Rm View
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 22:26:08

Peak Power -7.66 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -61.170 MHz 500.000 kHz 6.81664 GHz -59.65 dBm -51,99 dB -11.99 dB
-61.170 MHz -40.780 MHz 500.000 kHz 6.82398 GHz -59.91 dBm -52.25 dB -12.34 dB
-40.780 MHz -21.390 MHz 500.000 kHz 6.86358 GHz -47.00 dBm -39.34 dB -19.33 dB
-21.390 MHz -20.390 MHz 500.000 kHz 6.86362 GHz -47.05 dBm -39.39 dB -19.59 dB
20,390 MHz 21,390 MHz 500.000 kHz 6.90638 GHz -47.53 dBm -39.67 dB -20.07 dB
21,390 MHz 40,780 MHz 500.000 kHz 6.90640 GHz -47.80 dBm -40.14 dB -20.13 dB
40.780 MHz 61,170 MHz 500.000 kHz 6.94604 GHz -59.96 dBm -52.30 dB -12.38 dB
61,170 MHz 100,000 MHz 500.000 kHz 6.94640 GHz -59.53 dBm -51.87 dB -11.87 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.31 dB Mode Sweep

@® 1Rm View
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Span 200.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 22:26:52

Peak Power -8.40 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.750 MHz | 500.000 kHz 6.81658 GHz -55.66 dBm 51.26 dB -11.26 dB
-60.750 MHz -40.500 MHz | 500.000 kHz 6.82436 GHz -59.91 dBm 51.51dB -11.57 dB
-40.500 MHz 21,250 MHz | 500.000 kHz 6.86374 GHz -46.62 dBm 38.22.dB -18.22 dB
-21.250 MHz 20,250 MHz | 500.000 kHz 6.86376 GHz -46.57 dBm 38.17 dB -18.37 dB
20.250 MHz 21.250 MHz | 500.000 kHz 6.90624 GHz -47.66 dBm -39.26 dB -19.46 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.90626 GHz -47.54 dBm -39.14 dB -19.14 dB
40.500 MHz 60.750 MHz | 500.000 kHz 6.94542 GHz -60.01 dBm 51.61 dB -11.81 dB
60.750 MHz 100.000 MHz | 500.000 kHz 6.95984 GHz -59.78 dBm -51.38 db -11.38 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_6925

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.60 dB Mode Sweep

@ 1Rm View
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Span 200.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -7.61 dBm RBW 500.000 kHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.450 MHz 500.000 kHz 6.84121 GHz -59.41 dBm -51,80 dB -11.80 dB
-60.450 MHz -40.300 MHz 500.000 kHz 6.86470 GHz -59.73 dBm -52.12 dB -12.21 dB
-40.300 MHz -21.150 MHz 500.000 kHz 6.90384 GHz -45.67 dBm -38.06 dB -18.05 dB
-21.150 MHz -20.150 MHz 500.000 kHz 6.90386 GHz -45.57 dBm -37.97 dB -18.17 dB
20,150 MHz 21,150 MHz 500.000 kHz 6.94614 GHz -46.47 dBm -38.67 dB -19.07 dB
21,150 MHz 40,300 MHz 500.000 kHz 6.94622 GHz -46.68 dBm -39.07 dB -19.04 dB
40,300 MHz 60,450 MHz 500.000 kHz 6.98542 GHz -59.71 dBm -52.10 dB -12.12 dB
60,450 MHz 100,000 MHz 500.000 kHz 6.99950 GHz -61.03 dBm -53.42 dB -13.42 dB
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Date: 11.AUG.2024 22:28:31

11AX40MIMO_Ant10_6925

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.40 dB Mode Sweep

@® 1Rm View
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Span 200.0 MHz

Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 22:29:16

Peak Power -8.29 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-100.000 MHz -60.750 MHz | 500.000 kHz 6.85096 GHz -55.42 dBm 5113 dB 1113 dB
-60.750 MHz -40.500 MHz | 500.000 kHz 6.86434 GHz -59.89 dBm 51.60 dB -11.65 dB
-40.500 MHz 21,250 MHz | 500.000 kHz 6.90372 GHz -46.64 dBm 38.35 dB -18.34 dB
-21.250 MHz 20,250 MHz | 500.000 kHz 6.90376 GHz -46.73 dBm 38.44 dB -18.64 dB
20.250 MHz 21.250 MHz | 500.000 kHz 6.94624 GHz -47.93 dBm -39.65 dB -19.85 dB
21.250 MHz 40.500 MHz | 500.000 kHz 6.94626 GHz -47.92 dBm -39.64 dB -19.63 db
40.500 MHz 60.750 MHz | 500.000 kHz 6.98556 GHz -60.07 dBm 51.79 db -11.90 dB
60.750 MHz 100.000 MHz | 500.000 kHz 6.99808 GHz -61.68 dBm -53.35 db -13.39 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_7005

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.33 dB

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Peak Power -6.87 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | PoweraAbs | PowerRel | ALimit

-100.000 MHz -60.750 MHz 500.000 kHz 6.91025 GHz -59.62 dBm -52.75 dB -12.76 dB
-60.750 MHz -40.500 MHz 500.000 kHz 6.94426 GHz -60.10 dBm -53.23 dB -13.23 dB
-40.500 MHz -21.250 MHz 500.000 kHz 6.98362 GHz -48.07 dBm -41.21 dB -21.15 dB
-21.250 MHz -20.250 MHz 500.000 kHz 6.98376 GHz -47.64 dBm -40.77 dB -20.97 dB
20.250 MHz 21,250 MHz 500.000 kHz 7.02624 GHz -46.13 dBm -39.26 dB -19.46 db
21,250 MHz 40,500 MHz 500.000 kHz 7.02630 GHz -46.55 dBm -39.68 dB -19.66 dB
40,500 MHz 60,750 MHz 500.000 kHz 7.06548 GHz -62.06 dBm -55.19 dB -15.35 dB
60,750 MHz 100,000 MHz 500.000 kHz 7.06856 GHz -61.76 dBm -54.89 dB -14.89 dB
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Date: 11.AUG.2024 22:41:15

11AX40MIMO_Ant10_7005

Spectrum N
Ref Level 15.00 dBm  Offset 26.40 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 7.005 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.61 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,750 MHz | 500,000 kHz 6.93584 GHz -59.62 dBm -52,01de -12.01 dB
-60.750 MHz -40,500 MHz | 500,000 kHz 6.94440 GHz -60.07 dBm -52.46 dB -12.55 dB
-40.500 MHz -21,250 MHz 500.000 kHz 6.98374 GHz -47.96 dBm -40.34 dB -20.34 dB
-21.250 MHz -20.250 MHz 500.000 kHz 6.98376 GHz -47.81 dBm -40.19 dB -20.39 d&
20.250 MHz 21,250 MHz 500.000 kHz 7.02624 GHz -47.18 dBm -39.56 dB -19.76 d&
21,250 MHz 40.500 MHz 500.000 kHz 7.02632 GHz -47.29 dBm -39.67 dB -19.64 db
40.500 MHz 60,750 MHz | 500.000 kHz 7.06556 GHz -62.33 dBm -54.72 dB -14.83 dB
60.750 MHz 100,000 MHz | 5S00.000 kHz 7.06856 GHz -62.01 dBm -54.40 dB -14.40 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX40MIMO_Ant8_7085

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.29 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 11.AUG.2024 23:04:37

Peak Power -7.40 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-100.000 MHz -60.450 MHz 500.000 kHz 7.01562 GHz -61.53 dBm -54,13 dB -14.13 dB
-60.450 MHz -40.300 MHz 500.000 kHz 7.02472 GHz -62.01 dBm -54.61 dB -14.71 dB
-40.300 MHz -21.150 MHz 500.000 kHz 7.06384 GHz -45.47 dBm -38.07 dB -18.06 dB
-21.150 MHz -20.150 MHz 500.000 kHz 7.06386 GHz -45.47 dBm -38.07 dB -18.27 dB
20,150 MHz 21,150 MHz 500.000 kHz 7.10614 GHz -46.14 dBm -38.74 dB -18.94 dB
21,150 MHz 40,300 MHz 500.000 kHz 7.10622 GHz -45.73 dBm -38.33 dB -18.30 dB
40,300 MHz 60,450 MHz 500.000 kHz 7.14532 GHz -63.47 dBm -56.06 dB -16.14 dB
60,450 MHz 100,000 MHz 500.000 kHz 7.16883 GHz -62.93 dBm -55.53 dB -15.53 dB
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Date: 11.AUG.2024 23:05:20
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Ref Level 15.00 dBm  Offset 26.38 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 7.085 GHz 10001 pts Span 200.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -7.56 dBm RBW 500.000 kHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-100.000 MHz -60,450 MHz | 500,000 kHz 7.01212 GHz -61.72 dBm -54.17 dB -14.17 dB
-60.450 MHz -40,300 MHz | 500,000 kHz 7.02456 GHz -62.19 dBm -54.63 dB -14.64 dB
-40,300 MHz -21,150 MHz 500.000 kHz 7.06384 GHz -44.39 dBm -36.83 dB -16.82 dB
-21.150 MHz -20.150 MHz 500.000 kHz 7.06386 GHz -44.97 dBm -37.41dB -17.61 dB
20.150 MHz 21,150 MHz 500.000 kHz 7.10614 GHz -46.55 dBm -38.99 dB -19.19 d&
21.150 MHz 40.300 MHz 500.000 kHz 7.10624 GHz -46.64 dBm -39.08 dB -19.05 d&
40.300 MHz 60,450 MHz | 500.000 kHz 7.14528 GHz -63.80 dBm -56.24 dB -16.34 dB
60.450 MHz 100,000 MHz | 5S00.000 kHz 7.14550 GHz -63.57 dBm -56.01 dB -16.01 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_5985

Spectrum

Ref Level 15.00 dBm Offset 25.02 dB

Count 100/100

Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 00:20:556

Peak Power -3.30 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -123.200 MHz 1.000 MHz 5.86002 GHz -57.36 dBm -54.06 dB -14.06 dB
-123.200 MHz -82.130 MHz 1.000 MHz 5.86186 GHz -57.67 dBm -54.36 dB -14.38 dB
-82.130 MHz -42.070 MHz 1.000 MHz 5.94287 GHz -41.16 dBm -37.86 dB -17.84 dB
-42.070 MHz -41.070 MHz 1.000 MHz 5.94295 GHz -41.39 dBm -38.09 dB -18.49 dB
41,070 MHz 42,070 MHz 1.000 MHz 6.02705 GHz -42.27 dBm -38.97 dB -19.37 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.02713 GHz -41.96 dBm -38.66 dB -18.65 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.10814 GHz -59.20 dBm -55.89 dB -15.91 dB
123,200 MHz 200,000 MHz 1.000 MHz 6.11214 GHz -58.88 dBm 5.58 dB -15.58 dB
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Date: 12.AUG.2024 00:21:47

Spectrum N
Ref Level 15.00 dBm  Offset 25.07 dB Mode Sweep
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Spectrum Emission Mask Standard: None
Peak Power -3.34 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 5.85250 GHz -57.60 dBm -54.26 dB -14.26 dB
-123.200 MHz -82.130 MHz 1.000 MHz 5.86182 GHz -57.91 dBm -54.58 dB -14.58 dB
-82,130 MHz -42,070 MHz 1.000 MHz 5.94287 GHz -41.60 dBm -38.26 dB -18.25 dB
-42.070 MHz -41.070 MHz 1.000 MHz 5.94295 GHz -41.48 dBm -38.15dB -18.55 d&
41.070 MHz 42.070 MHz 1.000 MHz 6.02705 GHz -41.96 dBm -38.62 dB -19.02 d&
42.070 MHz 82,130 MHz 1.000 MHz 6.02713 GHz -41.84 dBm -38.50 dB -18.49 db
82.130 MHz 123,200 MHz 1.000 MHz 6.10818 GHz -59.01 dBm -55.67 dB -15.68 db
123.200 MHz 200.000 MHz 1.000 MHz 6.10846 GHz -58.78 dBm -55.44 dB -15.45 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6225

Spectrum

Ref Level 15.00 dBm Offset 25.58 dB

Count 100/100

Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 00:24:54

Peak Power -3.71 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -123.200 MHz 1.000 MHz 6.03766 GHz -56.18 dBm -52.47 dB -12.47 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.10186 GHz -56.98 dBm -53.27 dB -13.28 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.18287 GHz -41.67 dBm -37.96 dB -17.95 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.18295 GHz -41.49 dBm -37.768 dB -18.18 dB
41,070 MHz 42,070 MHz 1.000 MHz 6.26705 GHz -43.03 dBm -39.32 dB -19.72 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.26709 GHz -42.84 dBm -39.13 dB -19.13 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.34806 GHz -57.76 dBm -54.05 dB -14.09 dB
123,200 MHz 200,000 MHz 1.000 MHz 6.38726 GHz -57.50 dBm -53.79 dB -13.79 dB
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Ref Level 15.00 dBm Offset 25.84 dB
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 00:25:38

Peak Power -4.18 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.780 MHz 1.000 MHz 6.04507 GHz -56.53 dBm 52.35 db -12.35 dB
-123.780 MHz -82.520 MHz 1.000 MHz 6.10168 GHz -57.07 dBm -52.89 dB -13.02 dB
-82.520 MHz 42,260 MHz 1.000 MHz 6.18268 GHz -42.40 dBm 38.21dB -18.20 dB
-42.260 MHz 41,260 MHz 1.000 MHz 6.18276 GHz -42.66 dBm 38.48 dB -18.88 dB
41.260 MHz 42,260 MHz 1.000 MHz 6.26724 GHz -43.72 dBm -39.54 dB -19.94 dB
42.260 MHz 82,520 MHz 1.000 MHz 6.26736 GHz -43.65 dBm -39.47 dB -19.45 dB
82,520 MHz 123,780 MHz 1.000 MHz 6.34876 GHz -57.50 dBm -53.32 dB -13.33 dB
123.780 MHz | 200,000 MHz 1.000 MHz 6.37861 GHz -57.17 dBm -52.95 db -12.99 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6385

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.82 dB

Mode Sweep
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10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -3.66 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -124,920 MHz 1.000 MHz 6.23110 GHz -57.12 dBm -53.46 dB -13.46 dB
-124.920 MHz -83.280 MHz 1.000 MHz 6.26042 GHz -57.52 dBm -53.85 dB -13.95 dB
-83.280 MHz -42.640 MHz 1.000 MHz 6.34230 GHz -43.17 dBm -39.51 dB -19.50 dB
-42.640 MHz -41.640 MHz 1.000 MHz 6.34238 GHz -43.40 dBm -39.73 dB -20.13 dB
41,640 MHz 42,640 MHz 1.000 MHz 6.42762 GHz -44.38 dBm -40.71 dB -21.11 dB
42,640 MHz 83,280 MHz 1.000 MHz 6.42766 GHz -44.,12 dBm -40.46 dB -20.45 dB
83,280 MHz 124,920 MHz 1.000 MHz 6.50962 GHz -57.79 dBm -54.13 dB -14.22 dB
124,920 MHz 200,000 MHz 1.000 MHz 6.51098 GHz -57.52 dBm -53.86 dB -13.86 dB
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Date: 12.AUG.2024 00:26:31
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Ref Level 15.00 dBm
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Spectrum Emission Mask

Standard: None

Peak Power -4.71dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.480 MHz 1.000 MHz 6.22018 GHz -57.26 dBm 52.55 db -12.55 dB
123,480 MHz -82.320 MHz 1.000 MHz 6.26158 GHz -57.64 dBm -52.93 dB -12.95 dB
-82.320 MHz 42,160 MHz 1.000 MHz 6.34282 GHz -42.71 dBm 38.01dB -18.00 dB
-42.160 MHz 41,160 MHz 1.000 MHz 6.34286 GHz -42.97 dBm 38.27 dB -18.67 dB
41.160 MHz 42.160 MHz 1.000 MHz 6.42714 GHz -43.77 dBm -39.06 dB -19.46 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.42726 GHz -43.94 dBm -39.23 dB -19.21 dB
82,320 MHz 123,480 MHz 1.000 MHz 6.50826 GHz -57.65 dBm -52.95 db -13.01 dB
123.480 MHz | 200,000 MHz 1.000 MHz 651694 GHz -57.36 dBm -52.66 db -12.66 dBb
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6465

Spectrum

Ref Level 15.00 dBm Offset 25.98 dB
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 00:39:18

Peak Power -3.64 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -123.480 MHz 1.000 MHz 6.33346 GHz -56.91 dBm -53.27 dB -13.27 dB
-123.480 MHz -82.320 MHz 1.000 MHz 6.34182 GHz -57.07 dBm -53.43 dB -13.52 dB
-82.320 MHz -42.160 MHz 1.000 MHz 6.42282 GHz -41.46 dBm -37.82 dB -17.82 dB
-42,160 MHz -41,160 MHz 1.000 MHz 6.42286 GHz -41.53 dBm -37.89 dB -18.29 dB
41,160 MHz 42,160 MHz 1.000 MHz 6.50714 GHz -42.42 dBm -38.76 dB -19.18 dB
42,160 MHz 82,320 MHz 1.000 MHz 6.50722 GHz -42.81 dBm -39.17 dB -19.16 dB
82,320 MHz 123,480 MHz 1.000 MHz 6.58842 GHz -57.61 dBm -53.97 dB -13.99 dB
123,480 MHz 200,000 MHz 1.000 MHz 6.59958 GHz -57.33 dBm 3.69 dB -13.69 dB
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Spectrum

Ref Level 15.00 dBm Offset 25.98 dB

Count 100/100

Mode Sweep

@® 1Rm View
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-30 dém

CF 6.465 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 00:40:01

Peak Power -4.66 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -122.910 MHz 1.000 MHz 6.31199 GHz -57.09 dBm 52.44 db -12.44 dB
122,910 MHz -81.940 MHz 1.000 MHz 6.34243 GHz -57.22 dBm 52,57 dB -12.67 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.42293 GHz -42.22 dBm 37.57 dB -17.55 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.42305 GHz -42.13 dBm 37.48 dB -17.88 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.50695 GHz -42.74 dBm -38.08 dB -18.48 dB
41.970 MHz 81,940 MHz 1.000 MHz 6.50707 GHz -42.83 dBm -38.18 dB -18.16 dB
81,940 MHz 122,910 MHz 1.000 MHz 6.58781 GHz -57.30 dBm 52.64 db -12.67 db
122.910 MHz | 200,000 MHz 1.000 MHz 6.64654 GHz -56.89 dBm -52.23 db -12.23 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6545

Date: 12.AUG.2024 01:07:21

Spectrum
Ref Level 15.00 dBm  Offset 26.03 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem
-20 dBm \
-30 dem
1 ™
-40 d / \
-50 d
-60 d
-70 dem
-0 dem
CF 6.545 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -3.81 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.39506 GHz -56.41 dBm -52,59 dB -12.59 d&
-123.200 MHz -82.130 MHz 1.000 MHz 6.42186 GHz -56.67 dBm -52,86 dB -12.87 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.50287 GHz -41.58 dBm -37.77 dB -17.76 d&
-42.070 MHz -41.070 MHz 1.000 MHz 6.50295 GHz -41.78 dBm -37.96 dB -18.36 db
41.070 MHz 42,070 MHz 1.000 MHz 6.58705 GHz -42.47 dBm -38.66 dB -19.06 db
42.070 MHz 82,130 MHz 1.000 MHz 6.58717 GHz -42.38 dBm -38.57 dB -18.55 dB
82.130 MHz 123,200 MHz 1.000 MHz 6.66206 GHz -57.12 dBm -53.30 de -13.35 dB
123.200 MHz 200.000 MHz 1.000 MHz 6.68698 GHz -56.72 dBm 2,91 dB -12.91 dB
—
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Spectrum

Ref Level 15.00 dBm Offset 25.94 dB

Count 100/100

Mode Sweep

@® 1Rm View
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CF 6.545 GHz 10001 pts

Span 400.0 MHz

Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 01:08:04

Peak Power -5.00 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.480 MHz 1.000 MHz 6.41762 GHz -56.93 dBm 51.53 dB -11.93 dB
123,480 MHz -82.320 MHz 1.000 MHz 6.42158 GHz -57.15 dBm 52.15 dB -12.17 dB
-82.320 MHz 42,160 MHz 1.000 MHz 6.50274 GHz -43.92 dBm 38.92.dB -18.90 dB
-42.160 MHz 41,160 MHz 1.000 MHz 6.50286 GHz -43.72 dBm 38.72dB -19.12 dB
41.160 MHz 42.160 MHz 1.000 MHz 6.58714 GHz -43.73 dBm -38.73 dB -19.13 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.58722 GHz -43.53 dBm -38.53 dB -18.51 dB
82,320 MHz 123,480 MHz 1.000 MHz 6.66842 GHz -57.13 dBm 52,13 dB -12.15 dB
123.480 MHz | 200,000 MHz 1.000 MHz 6.71762 GHz -56.72 dBm 51.72 dB -11.72 dB
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samranss. FCC RF Test Report Report No. : FR460508H

11AX80MIMO_Ant8_6625

Spectrum
Ref Level 15.00 dBm  Offset 25.85 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem ‘ ‘
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-30 dem
-40 d / \
-50 d 4___._/
-60 d
-70 dem
-0 dem
CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.25 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -124.,350 MHz 1.000 MHz 6.45914 GHz -56.76 dBm -52,51 dB -12.51 dB
-124.350 MHz -82.900 MHz 1.000 MHz 6.50091 GHz -57.02 dBm -52,77 dB -12.84 dB
-82.900 MHz -42.450 MHz 1.000 MHz 6.58253 GHz -43.91 dBm -39.65 dB -19.65 d&
-42.450 MHz -41.450 MHz 1.000 MHz 6.58257 GHz -43.82 dBm -39.57 dB -19.97 d&
41.450 MHz 42.450 MHz 1.000 MHz 6.66743 GHz -43.62 dBm -39.37 dB -19.77 dB
42.450 MHz 82.900 MHz 1.000 MHz 6.66759 GHz -43.73 dBm -39.48 dB -19.45 dB
£2.900 MHz 124,350 MHz 1.000 MHz 6.74917 GHz -57.01 dBm -52,76 dB -12.81dB
124,350 MHz 200.000 MHz 1.000 MHz 6.75425 GHz -56.86 dBm -52.61 dB -12.61 dB
—
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Date: 12.AUG.2024 01:10:26

11AX80MIMO_Ant10_6625

Spectrum N
Ref Level 15.00 dBm  Offset 25.61 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck. PARS
P<200
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-70 dem
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CF 6.625 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.19 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.45118 GHz -57.38 dBm -52,19 dB -12.19 dB
-123.480 MHz -82,320 MHz 1.000 MHz 6.50178 GHz -57.70 dBm -52.51 dB -12.59 dB
-82.320 MHz -42.160 MHz 1.000 MHz 6.58278 GHz -44,17 dBm -38.93 dB -18.97 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.58286 GHz -44.14 dBm -38.95 dB -19.35 dB
41.160 MHz 42,160 MHz 1.000 MHz 6.66714 GHz -43.51 dBm -38.32 dB -18.72 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.66730 GHz -43.53 dBm -38.34 dB -18.31 dB
82.320 MHz 123,480 MHz 1.000 MHz 6.74806 GHz -57.28 dBm -52,10 dB -12.22 dB
123.480 MHz 200.000 MHz 1.000 MHz 6.78130 GHz -57.08 dBm -51.90 dB -11.90 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6705

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.73 dB

Mode Sweep

@ 1Rm View
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10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -4.49 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-200.000 MHz -123.200 MHz 1.000 MHz 6.54922 GHz -57.08 dBm -52.60 dB -12.60 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.58210 GHz -57.39 dBm -52.90 dB -12.98 dB
-82.130 MHz -42.070 MHz 1.000 MHz 6.66287 GHz -43.05 dBm -38.56 dB -18.55 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.66295 GHz -42.93 dBm -38.44 dB -18.84 dB
41,070 MHz 42,070 MHz 1.000 MHz 6.74705 GHz -42.75 dBm -38.26 dB -18.66 dB
42,070 MHz 82,130 MHz 1.000 MHz 6.74721 GHz -42.70 dBm -38.21 dB -18.19 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.82738 GHz -57.00 dBm -52.51 dB -12.75 dB
123,200 MHz 200,000 MHz 1.000 MHz 6.86410 GHz -56.82 dBm -52.33 dB -12.33 dB

-

X ) =

Date: 12.AUG.2024 01:12:06

11AX80MIMO_Ant10_6705

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.64 dB

Mode Sweep

@® 1Rm View
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CF 6.705 GHz

10001 pts Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -5.05dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.480 MHz 1.000 MHz 6.57058 GHz -57.70 dBm 52.65 db -12.65 dB
123,480 MHz -82.320 MHz 1.000 MHz 6.58174 GHz -57.89 dBm 52.84 dB -12.90 dB
-82.320 MHz 42,160 MHz 1.000 MHz 6.66278 GHz -43.71 dBm 38.65 dB -18.64 dB
-42.160 MHz 41,160 MHz 1.000 MHz 6.66286 GHz -43.81 dBm 38.75 dB -19.15 dB
41.160 MHz 42.160 MHz 1.000 MHz 6.74714 GHz -43.38 dBm -38.33 dB -18.73 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.74722 GHz -43.19 dBm -38.14 dB -18.12 dB
82,320 MHz 123,480 MHz 1.000 MHz 6.82830 GHz -57.49 dBm -52.44 db -12.50 dB
123.480 MHz | 200,000 MHz 1.000 MHz 6.85958 GHz -57.21 dBm -52.16 db -12.16 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6785

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.90 dB

Mode Sweep

@ 1Rm View
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Spectrum Emission Mask

Standard: None

Date: 12.AUG.2024 01:14:10

Peak Power -4.72 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit

-200.000 MHz -122.910 MHz 1.000 MHz 6.64651 GHz -56.80 dBm -52.08 dB -12.08 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.66235 GHz -56.98 dBm -52.27 dB -12.34 dB
-81.940 MHz -41.970 MHz 1.000 MHz 6.74301 GHz -42.41 dBm -37.69 dB -17.69 dB
-41.970 MHz -40.970 MHz 1.000 MHz 6.74305 GHz -42.57 dBm -37.85 dB -18.25 dB
40.970 MHz 41,970 MHz 1.000 MHz 6.82695 GHz -43.00 dBrm -38.29 dB -18.69 dB
41,970 MHz 81,940 MHz 1.000 MHz 6.82707 GHz -43.08 dBm -38.36 dB -18.34 dB
81,940 MHz 122,910 MHz 1.000 MHz 6.90781 GHz -57.02 dBm -52.30 dB -12.33 dB
122,910 MHz 200,000 MHz 1.000 MHz 6.96190 GHz -56.74 dBm 2,03 dB -12.03 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.69 dB

Mode Sweep

@® 1Rm View
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CF 6.785 GHz

10001 pts

Span 400.0 MHz

Spectrum Emission Mask

Standard: None

Date: 12.AUG.2024 01:14:54

Peak Power -5.73 dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -123.200 MHz 1.000 MHz 6.63382 GHz -57.37 dBm 51.64 dB -11.64 dB
123,200 MHz -82.130 MHz 1.000 MHz 6.66186 GHz -57.58 dBm 51.86 dB -11.87 dB
-82.130 MHz 42,070 MHz 1.000 MHz 6.74279 GHz -44.15 dBm 38,43 dB -18.40 dB
-42.070 MHz -41.070 MHz 1.000 MHz 6.74295 GHz -43.83 dBm 38.11dB -18.51 dB
41.070 MHz 42,070 MHz 1.000 MHz 6.82705 GHz -44.13 dBm -38.40 dB -18.80 dB
42.070 MHz 82,130 MHz 1.000 MHz 6.82709 GHz -44.13 dBm -38.40 dB -18.40 dB
82,130 MHz 123,200 MHz 1.000 MHz 6.90810 GHz -57.53 dBm -51.80 dB -11.83 dB
123.200 MHz | 200,000 MHz 1.000 MHz 6.92198 GHz -57.34 dBm 51.61 db -11.61 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6865

Date: 12.AUG.2024 01:16:53

Spectrum
Ref Level 15.00 dBm  Offset 26.19 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
-10 dem
-20 dem
-30 dem
-40 d /
-50 d
-60 d
-70 dem
-0 dem
CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.83 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.910 MHz 1.000 MHz 6.71539 GHz -56.54 dBm -51.71dB -11.71 dB
-122.910 MHz -81.940 MHz 1.000 MHz 6.74219 GHz -56.76 dBm -51.93 dB -11.96 d&
-81.940 MHz -41.970 MHz 1.000 MHz 6.82285 GHz -42.78 dBm -37.95dB -17.91 d&
-41.970 MHz -40.970 MHz 1.000 MHz 6.82305 GHz -42.67 dBm -37.84 dB -18.24 dB
40.970 MHz 41.970 MHz 1.000 MHz 6.90695 GHz -43.07 dBm -38.24 dB -18.64 db
41.970 MHz 81.940 MHz 1.000 MHz 6.90703 GHz -42.98 dBm -38.16 dB -18.14 dB
£81.940 MHz 122,910 MHz 1.000 MHz 6.98761 GHz -56.79 dBm -51.96 dB -12.05 dB
122,910 MHz 200.000 MHz 1.000 MHz 6.99645 GHz -57.60 dBm 2,77 dB -12.77 dB
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Date: 12.AUG.2024 01:17:37

Spectrum N
Ref Level 15.00 dBm  Offset 26.21 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 6.865 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.08 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -122.,060 MHz 1.000 MHz 6.71515 GHz -56.63 dBm -51.55dB -11.55 dB
-122.060 MHz -81.370 MHz 1.000 MHz 6.74304 GHz -56.83 dBm -51.75de -11.78dB
-81.370 MHz -41.690 MHz 1.000 MHz 6.82329 GHz -42.04 dBm -36.96 dB -16.95 dB
-41.690 MHz -40.690 MHz 1.000 MHz 6.82333 GHz -41.62 dBm -36.53 dB -16.93 dB
40.690 MHz 41.690 MHz 1.000 MHz 6.90667 GHz -42.53 dBm -37.45 dB -17.85 dB
41.690 MHz 81.370 MHz 1.000 MHz 6.90671 GHz -42.60 dBm -37.51 dB -17.51 dB
81.370 MHz 122,060 MHz 1.000 MHz 6.98684 GHz -57.18 dBm -52,00 dB -12.16 dB
122.060 MHz 200.000 MHz 1.000 MHz 6.98996 GHz -58.48 dBm -53.40 dB -13.40 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_6945

Date: 12.AUG.2024 01:24:46

Spectrum
Ref Level 15.00 dBm  Offset 26.39 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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-70 dem
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.32 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.480 MHz 1.000 MHz 6.79710 GHz -56.17 dBm -50.85 dB -10.85 d&
-123.480 MHz -82.320 MHz 1.000 MHz 6.82162 GHz -56.57 dBm -51.25dB -11.28 dB
-82.320 MHz -42.160 MHz 1.000 MHz 6.90282 GHz -43.73 dBm -38.41dB -18.41 dB
-42.160 MHz -41.160 MHz 1.000 MHz 6.90286 GHz -43.66 dBm -38.34 dB -18.74 dB
41.160 MHz 42.160 MHz 1.000 MHz 6.98714 GHz -44.10 dBm -38.78 dB -19.18 dB
42.160 MHz 82,320 MHz 1.000 MHz 6.98722 GHz -42.19 dBm -36.87 dB -16.86 db
52,320 MHz 123,480 MHz 1.000 MHz 7.06842 GHz -57.96 dBm -52.64 dB -12.66 db
123.480 MHz 200.000 MHz 1.000 MHz 7.07230 GHz -57.69 dBm -52,37 dB -12.37 dB
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Date: 12.AUG.2024 01:25:29

Spectrum N
Ref Level 15.00 dBm  Offset 26.34 dB Mode Sweep
Count 100/100
@® 1Rm View
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CF 6.945 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -5.64 dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz -122.,060 MHz 1.000 MHz 6.79603 GHz -56.38 dBm -50.74 dB -10.74 dB
-122.060 MHz -81.370 MHz 1.000 MHz 6.82308 GHz -56.58 dBm -50.94 dB -10.98 dB
-81.370 MHz -41.690 MHz 1.000 MHz 6.90317 GHz -41.80 dBm -36.16 dB -16.13 dB
-41.690 MHz -40.690 MHz 1.000 MHz 6.90333 GHz -41.67 dBm -36.03 dB -16.43 dB
40.690 MHz 41,690 MHz 1.000 MHz 6.98667 GHz -43.28 dBm -37.64 dB -18.04 d&
41.650 MHz 81.370 MHz 1.000 MHz 6.98671 GHz -41.39 dBm -35.75 dB -15.75 d&
81.370 MHz 122,060 MHz 1.000 MHz 7.06688 GHz -59.18 dBm -53.54 dB -13.59 d&
122.060 MHz 200.000 MHz 1.000 MHz 7.06988 GHz -58.93 dBm -53.29 dB -13.29 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX80MIMO_Ant8_7025

Date: 12.AUG.2024 01:26:26

Spectrum
Ref Level 15.00 dBm  Offset 26.54 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 7.025 GHz 10001 pts Span 400.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -4.75dBm RBW 1.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-200.000 MHz -123.200 MHz 1.000 MHz 6.87058 GHz -56.68 dBm -51.93 dB -11.93 dB
-123.200 MHz -82.130 MHz 1.000 MHz 6.90182 GHz -57.14 dBm -52,39 dB -12.40 d&
-82.130 MHz -42.070 MHz 1.000 MHz 6.98287 GHz -44.53 dBm -39.78 dB -19.76 db
-42.070 MHz -41.070 MHz 1.000 MHz 6.98295 GHz -44.96 dBm -40.21 dB -20.61 dB
41.070 MHz 42,070 MHz 1.000 MHz 7.06705 GHz -43.55 dBm -38.80 dB -19.20 dB
42.070 MHz 82,130 MHz 1.000 MHz 7.06717 GHz -43.57 dBbm -38.82 dB -18.80 dB
82.130 MHz 123,200 MHz 1.000 MHz 7.14818 GHz -60.32 dBm -55.57 dB -15.58 dB
123.200 MHz 200.000 MHz 1.000 MHz 7.15610 GHz -60.16 dBm 5.41 dB -15.41 dB
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Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 26.63 dB Mode Sweep
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 01:27:09

Peak Power -4.91dBm RBW 1.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-200.000 MHz | -124.350 MHz 1.000 MHz 6.87843 GHz -56.02 dBm S1.11dB -11.11dB
124,350 MHz -82.900 MHz 1.000 MHz 6.90075 GHz -56.63 dBm 51.72.dB -11.75 dB
-82.900 MHz 42,450 MHz 1.000 MHz 6.98249 GHz -45.57 dBm 40,65 dB -20.64 dB
-42.450 MHz -41.450 MHz 1.000 MHz 6.98257 GHz -45.83 dBm 40,92 dB 21.32 dB
41.450 MHz 42,450 MHz 1.000 MHz 7.06743 GHz -45.37 dBm -40.46 dB -20.86 dB
42,450 MHz 82,900 MHz 1.000 MHz 7.06747 GHz -45.28 dBm -40.37 dB -20.37 dB
82,900 MHz 124,350 MHz 1.000 MHz 7.14933 GHz -60.44 dBm -55.53 db -15.53 dB
124.350 MHz | 200,000 MHz 1.000 MHz 7.15161 GHz -55.98 dBm -55.06 db -15.06 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX160MIMO_Ant8_6025

Date: 12.AUG.2024 01:30:03

Spectrum
Ref Level 15.00 dBm  Offset 25.63 dB Mode Sweep
Count 100/100
@ 1Rm View
10 gbimit ¢heck PARS
pP<200
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-70 dem
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CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.74 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -248,120 MHz 2.000 MHz 5.75988 GHz -53.33 dBm -52,59 dB -12.59 dB
-248.120 MHz -165.410 MHz 2.000 MHz 5.77740 GHz -54.92 dBm -54.18 dB -14.25 dB
-165.410 MHz -83.710 MHz 2.000 MHz 5.86027 GHz -44.08 dBm -43.33 dB -15.40 d&
-83.710 MHz -82.710 MHz 2.000 MHz 5.94133 GHz -38.33 dBm -37.59 dB -18.42 db
82.710 MHz 83.710 MHz 2.000 MHz 6.10867 GHz -38.93 dBm -38.19 dB -19.02 dB
83.710 MHz 165.410 MHz 2.000 MHz 6.10891 GHz -39.17 dBm -38.43de -18.41 dB
165.410 MHz 248.120 MHz 2.000 MHz 6.27292 GHz -56.36 dBm -55.62 dB -15.65 dB
248.120 MHz 400.000 MHz 2,000 MHz 6.41608 GHz -56.24 dBm -55.50 dB -15.50 dB
—
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11AX160MIMO_Ant10_6025

Date: 12.AUG.2024 01:30:56

Spectrum N
Ref Level 15.00 dBm  Offset 25.59 dB Mode Sweep
Count 100/100
@® 1Rm View
10 db"u.‘nil heck PABS
P<200
0 dem ]
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-20 dBm
-30 dBm
4p.d
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S0d
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60 dBm
-70 dem
-30 dém
CF 6.025 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -0.59 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -248.690 MHz 2,000 MHz 5.76043 GHz -54.91 dBm -54.32 dB -14.32 dB
-248.690 MHz -165.790 MHz 2,000 MHz 5.77675 GHz -54.94 dBm -54.34 dB -14.41 dB
-165.790 MHz -83,900 MHz 2.000 MHz 5.85941 GHz -44.70 dBm -44,11 dB -16.13 dB
-83.900 MHz -82.900 MHz 2.000 MHz 5.94114 GHz -38.80 dBm -38.21dB -19.04 d&
82.900 MHz 83.900 MHz 2.000 MHz 6.10886 GHz -38.17 dBm -37.58 dB -18.41 d&
83.900 MHz 165.790 MHz 2.000 MHz 6.10902 GHz -38.12 dBm -37.53 dB -17.52 d&
165.790 MHz 248.690 MHz 2.000 MHz 6.27349 GHz -56.08 dBm -55.49 dB -15.52 d&
248.690 MHz 400.000 MHz 2.000 MHz 6.27469 GHz -56.02 dBm -55.43 dB -15.43 dB
—
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SPORTON LAB.

FCC RF Test Report

Report No. : FR460508H

11AX160MIMO_Ant8_6185

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.32 dB Mode Sweep

@ 1Rm View
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Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 01:37:07

Peak Power -0.89 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-400.000 MHz -248.690 MHz 2.000 MHz 5.93523 GHz -54.08 dBm -53.19 dB -13.19 dB
-248.690 MHz -165.790 MHz 2.000 MHz 5.93635 GHz -54.15 dBm -53.25 dB -13.26 dB
-165.790 MHz -83.900 MHz 2.000 MHz 6.01973 GHz -44.32 dBm -43.43 dB -15.48 dB
-83.900 MHz -82.900 MHz 2.000 MHz 6.10114 GHz -38.70 dBm -37.81dB -18.64 dB
82,900 MHz 83,900 MHz 2.000 MHz 6.26886 GHz -40.03 dBm -39.14 dB -19.97 dB
83,900 MHz 165.790 MHz 2.000 MHz 6.26910 GHz -39.93 dBm -39.04 dB -19.02 dB
165.790 MHz 248,690 MHz 2.000 MHz 6.43357 GHz -56.24 dBm -55.34 dB -15.36 dB
248,690 MHz 400,000 MHz 2.000 MHz 6.43493 GHz -56.06 dBm -55.17 dB -15.17 dB
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X ) =

11AX160MIMO_Ant10_6185

Spectrum

Ref Level 15.00 dBm
Count 100/100

Offset 25.45 dB Mode Sweep

@® 1Rm View
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-70 dem

-30 dém

CF 6.185 GHz 10001 pts

Span 800.0 MHz

Spectrum Emission Mask Standard: None

Date: 12.AUG.2024 01:37:50

Peak Power -1.63 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz | -248.6590 MHz 2,000 MHz 5.93395 GHz -54.96 dBm 53.33 dB -13.33dB
-248.690 MHz | -165.790 MHz 2,000 MHz 5.93675 GHz -55.00 dBm -53.37 dB -13.44 dB
-165.790 MHz -83.900 MHz 2.000 MHz 6.02157 GHz -46.71 dBm 45,090 dB -17.32.dB
-83.900 MHz -82.900 MHz 2,000 MHz 6.10114 GHz -39.60 dBm 37.98 dB -18.81 dB
82,900 MHz 83.900 MHz 2,000 MHz 6.26886 GHz -40.43 dBm -38.80 dB -19.64 dB
83.900 MHz 165.790 MHz 2,000 MHz 6.26894 GHz -40.48 dBm -38.85 dB -18.85 dB
165.790 MHz | 248,690 MHz 2,000 MHz 6.43365 GHz -56.15 dBm -54.53 dB -14.53 dB
248,600 MHz | 400.000 MHz 2,000 MHz 6.44285 GHz -55.97 dBm -54.35 db -14.35 dB
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11AX160MIMO_Ant8_6345

Spectrum

Ref Level 15.00 dBm  Offset

Count 100/100

25,75 dp Mode Sweep

@ 1Rm View
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Standard: None

Date: 12.AUG.2024 01:38:37

Peak Power -1.24 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit

-400.000 MHz -246,980 MHz 2.000 MHz 6.07709 GHz -55.03 dBm -53.79 dB -13.79 dB
-246.980 MHz -164.650 MHz 2.000 MHz 6.09806 GHz -55.23 dBm -53.99 dB -13.99 dB
-164.650 MHz -83.330 MHz 2.000 MHz 6.26163 GHz -38.11 dBm -36.87 dB -16.87 dB
-83.330 MHz -82.330 MHz 2.000 MHz 6.26171 GHz -38.18 dBm -36.94 dB -17.77 dB
82,330 MHz 83,330 MHz 2.000 MHz 6.42829 GHz -38.88 dBm -37.64 dB -18.47 dB
83,330 MHz 164.650 MHz 2.000 MHz 6.42853 GHz -39.08 dBm -37.64 dB -17.82 dB
164.650 MHz 246,980 MHz 2.000 MHz 6.59178 GHz -55.78 dBm -54.54 dB -14.57 dB
246,980 MHz 400,000 MHz 2.000 MHz 6.59402 GHz -55.68 dBm -54.44 dB -14.44 dB
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Spectrum

Ref Level 15.00 dBm  Offset

Count 100/100

25,72 de Mode Sweep
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CF 6.345 GHz

10001 pts

Span 800.0 MHz

Spectrum Emission Mask

Standard: None

Date: 12.AUG.2024 01:39:21

Peak Power -1.76 dBm RBW 2.000 MHz

Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz | -246.980 MHz 2,000 MHz 6.08133 GHz -55.09 dBm 53.34 dB -13.34 dB
-246.980 MHz | -164.650 MHz 2,000 MHz 6.09838 GHz -55.19 dBm -53.44 dB -13.49 dB
-164.650 MHz -83,330 MHz 2.000 MHz 6.26163 GHz -39.12 dBm 37.36 dB -17.36 dB
-83.330 MHz -82,330 MHz 2,000 MHz 6.26171 GHz -38.96 dBm 37.20 dB -18.03 dB
82,330 MHz 83,330 MHz 2,000 MHz 6.42829 GHz -39.18 dBm 37.42.dB -18.26 dB
83,330 MHz 164.650 MHz 2,000 MHz 6.42853 GHz -39.10 dBm -37.34 dB -17.32 dB
164.650 MHz | 246,980 MHz 2,000 MHz 659170 GHz -55.56 dBm -53.80 dB -13.84 dB
246,980 MHz | 400.000 MHz 2,000 MHz 6.59698 GHz -55.27 dBm -53.52 db -13.52 dB
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11AX160MIMO_Ant8_6505

Spectrum
Ref Level 15.00 dBm  Offset 25.56 dB Mode Sweep
Count 100/100
@ 1Rm View
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CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -1.59 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel | ALimit
-400.000 MHz -247.550 MHz 2.000 MHz 6.25173 GHz -55.50 dBm -53.91dB -13.91 dB
-247.550 MHz -165.030 MHz 2.000 MHz 6.25765 GHz -55.69 dBm -54.10 dB -14.13 dB
-165.030 MHz -83.520 MHz 2.000 MHz 6.42144 GHz -39.19 dBm -37.60 dB -17.59 d&
-83.520 MHz -82.520 MHz 2.000 MHz 6.42152 GHz -39.01 dBm -37.42 dB -18.26 db
82.520 MHz 83.520 MHz 2.000 MHz 6.58848 GHz -39.59 dBm -38.00 dB -18.84 db
83.520 MHz 165.030 MHz 2.000 MHz 6.58856 GHz -39.64 dBm -38.05de -18.04 dB
165.030 MHz 247.550 MHz 2.000 MHz 6.75251 GHz -55.62 dBm -54.03 dB -14.03 dB
247.550 MHz 400.000 MHz 2,000 MHz 6.77324 GHz -55.63 dBm 4.04 dB -14.04 db
—
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Spectrum N
Ref Level 15.00 dBm  Offset 25.84 dB Mode Sweep
Count 100/100
@ 1Rm View
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-20 dBm
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-40d /
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-60 dBm
-70 dem
-30 dém
CF 6.505 GHz 10001 pts Span 800.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -2.51dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | Powerabs | PowerRel |  ALimit
-400.000 MHz -246.980 MHz 2,000 MHz 6.25710 GHz -55.82 dBm -53.31de -13.31dB
-246.980 MHz -164.650 MHz 2,000 MHz 6.25806 GHz -55.96 dBm -53.45dB -12.45dB
-164.650 MHz -83.330 MHz 2.000 MHz 6.42147 GHz -40.27 dBm -37.76 dB -17.74 de
-83.330 MHz -82,330 MHz 2.000 MHz 6.42171 GHz -39.98 dBm -37.47 dB -18.30 dB
82.330 MHz 83.330 MHz 2.000 MHz 6.58829 GHz -39.62 dBm -37.11de -17.95 de
83.330 MHz 164,650 MHz 2.000 MHz 658853 GHz -39.86 dBm -37.35dB -17.33 d8
164.650 MHz 246.980 MHz 2.000 MHz 6.75194 GHz -55.45 dBm -52,.94 dB -12.95 dB
246.980 MHz 400.000 MHz 2.000 MHz 6.75354 GHz -55.36 dBm -52,85 dB -12.85 db
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